Y(MBCBH

SeCtlon UP'l (Hydraulics lnc.>

Upper Turntable -
Structural

T800 Parts Module UP-23948 Upper Turntable - Structural



Last Updated - 01/01/2001 Upper Turntable - Structural

01834 09/22/2000
9.375

T800 Parts Module UP-23948 UP-1-1



Upper Turntable - Structural Last Updated - 01/01/2001

UPPER TURNTABLE INSTALLATION
(Non-Leveling Machines)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 14180-UP 1 WELDMENT, upper turntable
2 | 19631-UP 1 BEARING, swing
3 | 19813-UP 29 BOLT, allen head - 1" x 4-1/4” (Torque to 900 ft.Ibs (1200 Nm))
19814-UP 1 BOLT, allen head - 1" x 4" (Torque to 900 ft.lbs (1200 Nm))
4 | 10736-UP 4 BOLT - 1/2" x 2"
5 | 15534-UP 18 WASHER, SAE flat - 1/2”
6 | 19443-UP 1 BRACKET, rotary manifold mounting
7 | 22463-UP 2 BOLT, special - 1/2" x 1-1/4” (Hole drilled in head for
safety wire)(See Note Below)
22464-UP AR WIRE, safety - 16 gauge
8 | 80468-UP 1 BRACKET, swivel lock
9 | 10815-UP 8 NUT, lock - 1/2”
10 | REF 1 O |ROTARY MANIFOLD . . . ... UP.1.6
11 | 18535-UP 24 BOLT - 1" x 5” (Torque to 1000 ft.Ilbs (1350 Nm))
12 | 18532-UP 24 WASHER, SAE flat - 1" extra thick
13 | 12463-UP 24 SPACER, bolt - upper turntable mounting
14 | REF 1 O | UPPER TURNTABLE RISER
15 | 15565-UP 4 BOLT - 1/2” x 2-1/2”

O See reference page for component or assembly breakdown.

Note:

Use Loctite 271 (red) during installation.

UP-1-2 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Structural

01601 09/22/2000
9.375

T800 Parts Module UP-23948 UP-1-3



Upper Turntable - Structural Last Updated - 01/01/2001

UPPER TURNTABLE INSTALLATION
(Leveling Machine)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 14180-UP 1 WELDMENT, upper turntable
2 | 19631-UP 1 BEARING, swing
3 | 19813-UP 29 BOLT, allen head - 1" x 4-1/4” (Torque to 900 ft.Ibs (1200 Nm))
19814-UP 1 BOLT, allen head - 1" x 4" (Torque to 900 ft.lbs (1200 Nm))
4 | 10736-UP 4 BOLT - 1/2" x 2"
5 | 15534-UP 14 WASHER, SAE flat - 1/2”
6 | 19443-UP 1 BRACKET, rotary manifold mounting
7 | 22463-UP 2 BOLT, special - 1/2" x 1-1/4” (Hole drilled in head for
safety wire)(See Note Below)
22464-UP AR WIRE, safety - 16 gauge
8 | 80468-UP 1 BRACKET, swivel lock
9 | 10815-UP 4 NUT, lock - 1/2”
10 | REF 1 O |ROTARY MANIFOLD . . .. .. UP-1-6
11 | 18535-UP 24 BOLT - 1" x 5” (Torque to 1000 ft.Ibs (1350 Nm))
12 | 18532-UP 24 WASHER, SAE flat - 1” extra thick
13 | 12463-UP 24 SPACER, bolt - upper turntable mounting
14 | REF 1 O | LOWER TURNTABLE WELDMENT . ..., .. BF-1-8
15 | 10739-UP 4 BOLT - 1/2" x 1-1/2”

O See reference page for component or assembly breakdown.

Note:

Use Loctite 271 (red) during installation.

UP-1-4 T800 Parts Module UP-23948



UP-1-5



Upper Turntable - Structural

ROTARY MANIFOLD

(Used on machines PDN# 134FWD and below)

Last Updated - 01/01/2001

REF | PART # QTY DESCRIPTION SEE PAGE
-- | 21044-UP 1 O | MANIFOLD, rotary - 1-1/4” ORB porting
1 | NSS 1 PISTON
2 | 20669-UP 1 a SEAL, rotary manifold
3 | NSS 1 HOUSING
4a | NSS 3 a SEAL, lip (high pressure)
4b | NSS 3 a O-RING (high pressure)
5a | NSS 3 O SEAL, lip
5b | NSS 3 O O-RING
6 | NSS 1 O O-RING
7 |---- 1 RING, teflon
8 | 20670-UP 1 O O-RING, electrical section
9 |---- 1 NUT, plastic
10 | ---- 1 NUT, plastic
11 | ---- 4 BOLT, flat head socket
12 | 20671-UP 6 RING, insulator (large diameter)
13 | ---- 3 POST, brush
14 | ---- 3 NUT, nylon
15 | ---- 3 WASHER, nylon
16 | ---- 1 SUPPORT, armature post
17 | ---- 3 POST, armature
18 | ---- 3 POST, insulator
19 | ---- 3 NUT, nylon
20 | ---- 3 WASHER, nylon
21 | ---- 1 COVER, armature post
22 | 20672-UP 9 RING, insulator (small diameter)
23 | 20673-UP 8 RING, contact
24 | 20674-UP 8 BRUSH, contact
25 | ---- 1 COVER
26 | ---- 2 STUD, threaded
27 | 20675-UP 1 O O-RING, cover
28 | ---- 1 POST, contact brush support
29 | ---- 4 BOLT, allen head
30 | ---- 1 PLATE, end (w/integral wiper ring)
- | 19633-UP 1 KIT, seal repair - rotary manifold
O Kit or Assembly - includes all items indented underneath.
O Included in seal repair kit Part # 19633-UP.

Note:

All rotary manifold components are interchangeable except the piston and housing.

UP-1-6

T800 Parts Module UP-23948



Upper Turntable - Structural

Last Updated - 01/01/2001

———

alNl

T
) lal _._-__.|r_. atal Ta tal Tal 1ol Tullallx

‘uoljewojul 1UaLINI 10}
lafeap ooqui] JnoA 1oe1uo)d ‘bBunund jo awin e
a|ge|leAe 10U SHlled ® umopyealq ljuauodwo)d

UP-1-5A

T800 Parts Module UP-23948



Upper Turntable - Structural Last Updated - 01/01/2001

ROTARY MANIFOLD

(Used on machines PDN# 135FWD and above)

REF | PART # | QTY | | DESCRIPTION SEE PAGE
-- | 22839-UP 1 O | MANIFOLD, rotary - 1-1/4” ORB porting
- | 23625-UP 1 KIT, seal repair - rotary manifold

O Kit or Assembly - includes all items indented underneath.
O Included in seal repair kit Part # 23625-UP.

Component breakdown & Part#s not available
at time of printing. Contact your Timbco dealer
for current information.

UP-1-6A T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Structural

Grease line installs
into the front bearing
grease port.

Coupling is welded
into the side wall
of the cab.

Grease cup

installs into the [—
T

cab floor.
= ®

Parts 00465 11/01/2000 \
25.00

T800 Parts Module UP-23948 UP-1-7



Upper Turntable - Structural

Last Updated - 01/01/2001

SWING BEARING GREASE LINES

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 15529-UP 1 BOLT - 3/8" x 2"
2 | 15528-UP 8 WASHER, SAE flat - 3/8”
3 | 19758-UP 1 GUARD, swing bearing grease port
4 | 10813-UP 1 NUT, lock - 3/8”
5 | 15657-UP 1 ELBOW, 90° swivel - 1501-2-2
6 | 15391-UP 1 CONNECTOR, straight swivel - 1404-2-2
7 | 20391-UP 1 HOSE ASSEMBLY - 2046-04-02PS-02PS (Swing bearing
grease port to cab sidewall coupling)
8 | 10704-UP 1 FITTING, straight grease - 1/8” pipe thread
9 | 10731-UP 4 BOLT - 3/8" x 1-1/2”
10 | 18248-UP 1 COVER, grease cup
11 | 15685-UP 1 FITTING, straight long grease - 1/8” pipe thread
12 | 15542-UP 2 BOLT - 3/8" x 3/4”
13 | 17612-UP 1 CUP, grease
14 | REF. 1 UPPER TURNTABLE WELDMENT . ........... . .....o.... UP-1-2
15 | 23907-UP 1 FLOORMAT, grease cup - 1”
O See reference page for component or assembly breakdown.

UP-1-8 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Structural

Parts 01835 09/22/2000
25.00

T800 Parts Module UP-23948 UP-1-9



Upper Turntable - Structural

SWING MOTOR INSTALLATION

Last Updated - 01/01/2001

(Poclain)
REF | PART # QTY DESCRIPTION SEE PAGE
1 | 10841-UP 10 BOLT - 3/4” x 3-1/2”
2 | 15550-UP 10 WASHER, SAE flat - 3/4”
3 | 18305-UP 10 SPACER, bolt
4 | REF 1 O | SWING MOTOR -Poclain ........... ... upP-2-2
5 | REFR 1 0O | UPPER TURNTABLE WELDMENT . ... ... ... uP-1-2
O See reference page for component or assembly breakdown.

UP-1-10

T800 Parts Module UP-23948



Upper Turntable - Structural

Last Updated - 01/01/2001

arts 00621 11/01/200

25.00

UP-1-11

T800 Parts Module UP-23948



Upper Turntable - Structural

SWING MOTOR INSTALLATION

Last Updated - 08/01/00

(Lohmann/Rexroth)
REF | PART # QTY DESCRIPTION SEE PAGE
1 | 10720-UP 16 BOLT - 5/8" x 3”
2 | 10771-UP 16 WASHER, SAE flat - 5/8”
3 | 19242-UP 16 SPACER, bolt
4 | REF 1 O | SWING MOTOR - Lohmann/Rexroth .. ................... UP-2-8
5 | REFR 1 O | UPPER TURNTABLE WELDMENT .. ... ... ... upP-1-2
O See reference page for component or assembly breakdown.

UP-1-12

T800 Parts Module UP-23948



able - Structu

Upper Turnt

ast Updated - 01/01/2001

UP-1-13

ts Modu



Upper Turntable - Structural

Last Updated - 01/01/2001

UPPER TURNTABLE GUARDS, PANELS & COVERS INSTALLATION

(Boom Mounting Area Access Covers)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 10783-UP 4 BOLT - 1/2" x 1”
2 | 15534-UP 4 WASHER, SAE flat - 1/2”
3 | 14093-UP 1 COVER, swivel access
4 | 18490-UP 1 GUARD, pilot pressure valve manifold
5 | 15529-UP 3 BOLT - 3/8" x 2"
6 | 15528-UP 6 WASHER, SAE flat - 3/8”
7 | 10813-UP 3 NUT, lock - 3/8”
8 | 18467-UP 1 COVER, foot shuttle valve access
9 | REF 1 O | UPPER TURNTABLE WELDMENT ..., UP-1-2
O See reference page for component or assembly breakdown.

UP-1-14

T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Structural

T800 Parts Module UP-23948 UP-1-15



Upper Turntable - Structural

Last Updated - 01/01/2001

UPPER TURNTABLE GUARDS, PANELS & COVERS INSTALLATION

(Cab-Side Engine & Pump Compartment Guards)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 O | UPPER TURNTABLE WELDMENT ....... ..., UP-1-2
2 | 17506-UP 1 INSULATION, soundproof - cab-side engine pivot guard
3 | 14088-UP 1 GUARD, cab-side engine pivot
4 | 10804-UP 3 WASHER, flat - 1/2”

5 | 15534-UP 4 WASHER, SAE flat - 1/2”

6 | 10736-UP 1 BOLT - 1/2" x 2"

7 | 15565-UP 1 BOLT - 1/2” x 2-1/2”

8 | 10783-UP 1 BOLT - 1/2" x 1”

9 | 10739-UP 1 BOLT - 1/2” x 1-1/2”
10 | 17235-UP 1 GUARD, cab-side pump compartment
O See reference page for component or assembly breakdown.

UP-1-16

T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Structural

Parts 00312 12/05/97
12.50

T800 Parts Module UP-23948 UP-1-17



Upper Turntable - Structural

Last Updated - 01/01/2001

UPPER TURNTABLE GUARDS, PANELS & COVERS INSTALLATION
(Swing-Out Radiator Guard)

REF | PART # QTY DESCRIPTION SEE PAGE

1 | 17820-UP 1 MEMBER, radiator support
2 | 10736-UP 4 BOLT - 1/2" x 2"
3 | 15534-UP 6 WASHER, SAE flat - 1/2”
4 | 19772-UP 2 LATCH, cam - radiator guard
5 | 18126-UP AR WEATHERSTRIP
6 | REF 1 UPPER TURNTABLE WELDMENT . ..................... UP-1-2
7 | 10815-UP 2 NUT, lock - 1/2”
8 | 10705-UP 2 BOLT - 1/2" x 5"
9 | 17630-UP 1 SCREEN, radiator protection

10 | 19774-UP 1 GUARD, swing-out radiator

11 | 10783-UP 2 BOLT - 1/2" x 1”

12 | 16403-UP 2 BRACKET, hinge

a Bulk Material - order length required in feet or meters.

See reference page for component or assembly breakdown.

UP-1-18

T800 Parts Module UP-23948



Last Updated - 01/01/2001

Parts 00313 12/05/97
9.375

T800 Parts Module UP-23948

UP-1-19

Upper Turntable - Structural




Upper Turntable - Structural Last Updated - 08/01/00

UPPER TURNTABLE GUARDS, PANELS & COVERS INSTALLATION
(Swing-Out Engine & Pump Compartment Guards)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 O | UPPER TURNTABLE WELDMENT ....... ..., UP-1-2
2 | REF 1 O | HYDRAULIC TANK ASSEMBLY ........ ..., UP-4-2
3 | REF 1 O | HYDRAULIC TANK SUPPORT ....... ... i UP-4-6
4 | 18126-UP AR | O | WEATHERSTRIP
5 | 19771-UP 2 LATCH, cam - swing-out pump guard
6 | 19773-UP 1 GUARD, swing-out pump
7 | 10815-UP 8 NUT, lock - 1/2”

8 | 15534-UP 8 WASHER, SAE flat - 1/2”
9 | 16403-UP 4 BRACKET, hinge
10 | 10739-UP 4 BOLT - 1/2” x 1-1/2”
11 | 10705-UP 4 BOLT - 1/2" x 5"
12 | REFR 1 O | SWING-OUT ENGINE GUARD ASSEMBLY .. .............. UP-1-22
13 | 17420-UP 1 HOSE ASSEMBLY - 2030-08-08JS-08JS (Used as
hand hold)

a Bulk Material - order length required in feet or meters.
a See reference page for component or assembly breakdown.

UP-1-20 T800 Parts Module UP-23948



Upper Turntable - Structural

Last Updated - 01/01/2001

9592525,
259595959,

2,
%0.%2.%,

i

Parts 01651 04/19/2000

18.75

UP-1-21

T800 Parts Module UP-23948



Upper Turntable - Structural

Last Updated - 01/01/2001

SWING-OUT ENGINE GUARD WITH TOGGLE LATCH

REF | PART # QTY DESCRIPTION SEE PAGE
- | 19199-UP 1 SWING-OUT ENGINE GUARD ASSEMBLY
1 | 20072-UP 1 WELDMENT, swing-out engine guard
2 | 20078-UP 1 LATCH, toggle
3 | 10788-UP 6 NUT, nylock - 5/16”
4 | 15559-UP 6 WASHER, SAE flat - 5/16”
5 | 15589-UP 6 BOLT - 5/16" x 1"

a Kit or Assembly - includes all items indented underneath.

UP-1-22 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Structural

Parts 00104 06/01/96
9.375

T800 Parts Module UP-23948 UP-1-23



Upper Turntable - Structural

Last Updated - 01/01/2001

UPPER TURNTABLE GUARDS, PANELS & COVERS INSTALLATION

(Air Cleaner & Muffler Panels)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 10783-UP 5 BOLT - 1/2" x 1”
2 | 15534-UP 9 WASHER, SAE flat - 1/2”
3 | 19503-UP 1 PANEL, muffler (Used with Cummins 6C8.3-C engine)
17816-UP 1 PANEL, muffler (Used with Deere T6068 engines)
4 | 18677-UP 1 PANEL, air cleaner (Used with Cummins 6C8.3-C engine)
17815-UP 1 PANEL, air cleaner (Used with Deere T6068TF engines)
5 | REF 1 UPPER TURNTABLE WELDMENT ...................... UP-1-2
6 | 10815-UP 2 NUT, lock - 1/2”
7 | 10705-UP 2 BOLT - 1/2" x 5"
a See reference page for component or assembly breakdown.

UP-1-24 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Structural

T800 Parts Module UP-23948 UP-1-25



Upper Turntable - Structural

Last Updated - 01/01/2001

UPPER TURNTABLE GUARDS, PANELS & COVERS INSTALLATION
(Engine ROPS/FOPS Panel)

REF | PART # QTY DESCRIPTION SEE PAGE

1 | 16544-UP AR NON-SKID - 6"
2 | 10705-UP 6 BOLT - 1/2" x 5"
3 | 15534-UP 12 WASHER, SAE flat - 1/2”
4 | 15604-UP 8 BOLT - 1/4” x 3/4”
5 | 10757-UP 8 WASHER, SAE flat - 1/4”
6 | 19562-UP 6 COVER, access - ROPS panel
7 | 19331-UP 1 PANEL, ROPS/FOPS
8 | REF 1 UPPER TURNTABLE WELDMENT . ..................... UP-1-2
9 | 10815-UP 6 NUT, lock - 1/2”

10 | 19390-UP 2 LIGHT, rectangular - dual lamp

11 | 12150-UP 1 COVER, radiator fill access

12 | 10804-UP 2 WASHER, flat - 1/2”

13 | 16849-UP 2 KNOB, star - 1-1/2"

a Bulk material - order length required in feet or meters.

See reference page for component or assembly breakdown.

UP-1-26

T800 Parts Module UP-23948



Last Updated - 01/01/2001

e

e
©)
L

0
o '

Parts 01617 03/15/2000
9.375

T800 Parts Module UP-23948

Upper Turntable - Structural

.
e
e
- e

©
®
3/4

UP-1-27



Upper Turntable - Structural Last Updated - 01/01/2001

UPPER TURNTABLE GUARDS, PANELS & COVERS INSTALLATION
(Swing-Out Valve Guard)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 18213-UP 1 GUARD, swing-out valve (Standard)
REF. 1 O | GUARD, swing-out valve (Optional)(Used with auxiliary
ailcooler) . ... UP-3-?
2 | 10705-UP 2 BOLT - 1/2" x 5"
3 | 16404-UP 2 BRACKET, cover mounting
4 | 15534-UP 7 WASHER, SAE flat - 1/2”
5 | 10710-UP 1 WASHER, lock - 1/2”
6 | 10739-UP 3 BOLT - 1/2” x 1-1/2”
7 | 10815-UP 3 NUT, lock - 1/2”
8 | 15565-UP 1 BOLT - 1/2” x 2-1/2”
9 | 15533-UP 2 NUT, nylock - 1/2”

O See reference page for component or assembly breakdown.

UP-1-28 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Structural

Parts 00320 12/08/97
9.375

T800 Parts Module UP-23948 UP-1-29



Upper Turntable - Structural

Last Updated - 01/01/2001

UPPER TURNTABLE GUARDS, PANELS & COVERS INSTALLATION
(Access Covers On Underside Of Upper Turntable Plate)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | RER 1 UPPER TURNTABLE WELDMENT . ........... ..., UP-1-2
2 | 18212-UP 1 COVER, foot pedal access
3 | 15528-UP 6 WASHER, SAE flat - 3/8”

4 | 15542-UP 6 BOLT - 3/8" x 3/4”

5 | 15534-UP 9 WASHER, SAE flat - 1/2”

6 | 10783-UP 9 BOLT - 1/2" x 1"

7 | 18235-UP 1 COVER, oil sump access

8 | 19253-UP 1 COVER, pump access

9 | 22550-UP 1 INSULATION, foot pedal access
a See reference page for component or assembly breakdown.

UP-1-30 T800 Parts Module UP-23948



Y(MBCBH

SeCtlon UP'2 (Hydraulics lnc.>

Upper Turntable -
Swing Motors

T800 Parts Module UP-23948 Upper Turntable - Swing Motors



Last Updated - 09/01/2000 Upper Turntable - Swing Motors

@@ ©
-/
/

6 f

Parts 00480 11/18/98
12.50

T800 Parts Module UP-23948 UP-2-1



Upper Turntable - Swing Motors

POCLAIN SWING MOTOR w/BRAKE

Last Updated - 09/01/2000

REF | PART # QTY DESCRIPTION SEE PAGE

1 | 19201-UP 1 MOTOR, swing - Poclain
2 | 18557-UP 1 COVER, brake piston
3 | 20759-UP 1 GROMMET
4 | 20781-UP 1 RING, shap
5 | 20782-UP 1 WASHER, bevel
6 | 20783-UP 1 PISTON, brake (Requires special tool for removal)
7 | 17781-UP 1 O-RING, brake piston
8 | 20784-UP AR SHIM KIT, brake disc
9 | 17780-UP 1 SEAL, shaft

10 | 20785-UP 1 O-RING, brake housing

11 | 20786-UP 1 SHAFT, brake

12 | NSS 11 DISC, brake - internal tooth

13 | NSS 12 DISC, brake - external tooth

14 | NSS 1 HOUSING, brake

15 | 20787-UP 8 BOLT, allen head
- | 20788-UP 1 KIT, repair - brake disc

O Kit or Assembly - includes all items indented underneath.

O Contact your TIMBCO dealer for additional information.

O Included in disc brake kit PN# 20788-UP.

Note:

Due to warranty policy restrictions imposed by Timbco’s component suppliers, it is not recommended
that the component be disassembled further than is shown in the illustration.

up-2-2

T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Swing Motors

Parts 01836 09/22/2000
37.50

T800 Parts Module UP-23948 UP-2-3



Upper Turntable - Swing Motors Last Updated - 09/01/2000

POCLAIN SWING MOTOR PINION INSTALLATION

REF | PART # QTY DESCRIPTION SEE PAGE
1 | RER 1 O | SWING MOTOR -Poclain ............i.. upP-2-2
2 | 17499-UP 1 PINION, swing motor
3 | 17637-UP 1 WASHER, pinion
4 | 17634-UP 2 BOLT, flat head socket - 14mm-2.0P x 30mm

O See reference page for component or assembly breakdown.

UP-2-4 T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Swing Motors

Parts 00156 05/12/96
62.50

T800 Parts Module UP-23948 UP-2-5



Upper Turntable - Swing Motors

Last Updated - 09/01/2000

POCLAIN SWING MOTOR ANTI-CAVITATION VALVE

REF | PART # QTY DESCRIPTION SEE PAGE
- | 18449-UP 1 O | VALVE, swing motor anti-cavitation
1 | NSSs 1 HOUSING, valve body
2 | NSS 1 SPACER, valve body
3 | 16918-UP 4 O-RING - 3/4” (Code 62)
4 | 19270-UP 2 CARTRIDGE, anti-cavitation
5 | NSS 1 O O-RING, body
6 | NSS 1 O O-RING, chamber
7 | NSS 1 a RING, back-up - chamber
8 | 19271-UP 4 PLUG - 6408-HHP-10
- | 19272-UP 1 KIT, seal repair - anti-cavitation cartridge
O Kit or Assembly - includes all items indented underneath.

Included in seal repair kit Part # 19272.

UP-2-6

T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Swing Motors

T800 Parts Module UP-23948 UpP-2-7



Upper Turntable - Swing Motors

Last Updated - 09/01/2000

LOHMANN SWING MOTOR/GEARBOX w/BRAKE

(Motor Installation)

REF | PART # QTY DESCRIPTION SEE PAGE
-- | 20070-UP 1 MOTOR/GEARBOX, swing - Lohmann
1 | 20661-UP 1 BOLT - 16mm-2.0P x 35mm
2 | 17312-UP 1 MOTOR, hydraulic - Rexroth A2FE45
3 | 21576-UP 1 SEAL, shaft
4 | 21577-UP 1 O-RING, front cover
5 | 21578-UP 1 COVER, front
6 | 21579-UP 1 RING, seal retaining
7 | 21580-UP 1 O-RING, motor pilot
8 | NSS 1 GEARBOX
O Kit or Assembly - includes all items indented underneath.
O Contact your TIMBCO dealer for additional information.

Note:

Due to warranty policy restrictions imposed by Timbco’s component suppliers, it is not recommended
that the component be disassembled further than is shown in the illustration.

UP-2-8 T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Swing Motors

9
Al

Parts 00626 08/07/98
25.00

T800 Parts Module UP-23948 UP-2-9



Upper Turntable - Swing Motors Last Updated - 09/01/2000

LOHMANN SWING MOTOR BRAKE COMPONENTS
(Swing Brake Components)

REF | PART # QTY DESCRIPTION SEE PAGE
-- | 20070-UP 1 O | MOTOR/GEARBOX, swing - Lohmann
1 | 21565-UP 1 SHAFT, brake
2 | 21566-UP 1 RING, snap - upper brake
3 | 21567-UP 1 PLATE, back-up - upper brake
4 | 21568-UP 1 PISTON, brake
5 | 21569-UP 1 O DIPSTICK
21571-UP 1 RING, seal
6 | 21570-UP 1 O BREATHER
21571-UP 1 RING, seal
7 | NSS 1 HOUSING, brake
8 | 21572-UP 1 O-RING, brake housing
9 | 21573-UP 1 PLATE, back-up - lower brake
10 | 21574-UP 1 RING, snap - lower brake
11 | 21575-UP 12 BOLT, allen head - 8mm x 25mm
12 | NSS 5 O DISC, brake
13 | NSS 4 O DISC, spacer
14 | NSS 10 O SPRING, outer
15 | NSS 10 O SPRING, inner
-- | 20788-UP 1 KIT, repair - brake disc
O Kit or Assembly - includes all items indented underneath.
O Included in disc brake kit PN# 20788-UP.
Note:

Due to warranty policy restrictions imposed by Timbco’s component suppliers, it is not recommended
that the component be disassembled further than is shown in the illustration.

UP-2-10 T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Swing Motors

00000000000000000000

T800 Parts Module UP-23948 UP-2-11



Upper Turntable - Swing Motors

Last Updated - 09/01/2000

LOHMANN SWING MOTOR ANTI-CAVITATION VALVE

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 19703-UP 1 VALVE, anti-cav (With check)
2 | 10416-UP 3 PLUG - 6408-10
3 | 22884-UP 8 BOLT, allen head - 3/8" x 4”
4 | 22883-UP 2 CARTRIDGE, check valve
5 | NSS 2 O-RING
6 | NSS 2 RING, back-up (Chamber)
7 | NSS 2 O-RING (Chamber)
8 | 19270-UP 2 CARTRIDGE, anti-cav
9 | 16918-UP 2 O-RING - 3/4” SF (code 62)

UpP-2-12

T800 Parts Module UP-23948



Y(MBCBH

SeCtlon UP'3 (Hydraulics lnc.>

Upper Turntable -
Radiator/Oil Cooler

T800 Parts Module UP-23948 Upper Turntable - Radiator/Qil Cooler



Last Updated - 09/01/2000 Upper Turntable - Radiator/Oil Cooler

Parts 01095 03/29/99
12.50

T800 Parts Module UP-23948 UP-3-1



Upper Turntable - Radiator/Oil Cooler Last Updated - 01/01/2001

RADIATOR/OIL COOLER ASSEMBLY
(Thermal Dynamic - 1-1/2” Ports)

REF | PART # QTY DESCRIPTION SEE PAGE
- | 22403-UP 1 O | RADIATOR/OIL COOLER ASSEMBLY
1 | 24057-UP 1 O RADIATOR
2 | 15897-UP 1 CAP, radiator
3 | 15515-UP 3 PLUG - 5406-P-4
4 | 22489-UP 1 O OIL COOLER
5 | 22491-UP 1 VALVE, relief - thermal bypass
6 | 22319-UP 2 CONNECTOR, straight - thermal bypass
7 | 22320-UP 1 HOSE ASSEMBLY - thermal bypass
8 | 17257-UP 1 CLAMP, coated hose - 1-1/2"
9 | 22321-UP 1 BRACKET, frame - top
10 | 22322-UP 1 BRACKET, frame - bottom
11 | 22323-UP 1 BRACKET, frame - side
12 | 15542-UP 22 BOLT - 3/8” x 3/4”
13 | 10802-UP 22 WASHER, flat - 3/8”
14 | 22490-UP 1 EXTENSION, fan box
15 | 15605-UP 8 BOLT - 5/16" x 3/4”
16 | 10801-UP 8 WASHER, flat - 5/16”
17 | REFR 1 O] FANSHROUDKIT ... e Varies

O Kit or Assembly - includes all items indented underneath.
O See referenced page for component or assembly breakdown.

UP-3-2 T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Radiator/Oil Cooler

Parts 00780 10/20/98
18.75

T800 Parts Module UP-23948 UP-3-3



Upper Turntable - Radiator/Oil Cooler

FAN SHROUDS
(Cummins C8.3-C Engines)

Last Updated - 09/01/2000

REF | PART # QTY DESCRIPTION SEE PAGE

- | 21199-UP 1 O | FAN SHROUD KIT
1 | 21200-UP 1 SHROUD, radiator - LH upper
2 | 21201-UP 1 SHROUD, radiator - RH upper
3 | 21203-UP 1 SHROUD, radiator - RH lower
4 | 21202-UP 1 SHROUD, radiator - LH lower
5 | 18262-UP 1 GUARD, fan
6 | 15528-UP 4 WASHER, SAE flat - 3/8”
7 | 10701-UP 4 WASHER, lock - 3/8”
8 | 10713-UP 4 BOLT - 3/8” x 3-1/2”
9 | 15589-UP 16 BOLT - 5/16" x 1"

10 | 15606-UP 16 WASHER, lock - 5/16”

11 | 15559-UP 16 WASHER, SAE flat - 5/16”

O Kit or Assembly - includes all items indented underneath.

UP-3-4

T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Radiator/Oil Cooler

Parts 00781 10/27/98
18.75

T800 Parts Module UP-23948 UP-3-5



Upper Turntable - Radiator/Oil Cooler

FAN SHROUDS
(John Deere T6068TF Engines)

Last Updated - 09/01/2000

REF | PART # QTY DESCRIPTION SEE PAGE

- | 21211-UP 1 FAN SHROUD KIT
1 | 21212-UP 1 SHROUD, radiator - LH upper
2 | 21213-UP 1 SHROUD, radiator - RH upper
3 | 22663-UP 1 SHROUD, radiator - RH lower
4 | 22662-UP 1 SHROUD, radiator - LH lower
5 | 21209-UP 1 GUARD, alternator
6 | 21210-UP 1 GUARD, A/C compressor
7 | 21215-UP 1 GUARD, fan - lower
8 | 10700-UP 4 NUT, hex - 3/8"
9 | 15528-UP 8 WASHER, SAE flat - 3/8”

10 | 10713-UP 4 BOLT - 3/8” x 3-1/2”

11 | 15589-UP 20 BOLT - 5/16” x 1"

12 | 15606-UP 20 WASHER, lock - 5/16”

13 | 15559-UP 20 WASHER, SAE flat - 5/16”

a Kit or Assembly - includes all items indented underneath.

UP-3-6

T800 Parts Module UP-23948



Upper Turntable - Radiator/Oil Cooler

Last Updated - 09/01/2000

e

0

\..,,,, A
7

A
%%//// V//
/ \/%/gkyy

//r»w,ﬂ/l\)/ N

S
il
|

3 LGN

2

S A TR
‘/ﬁﬂlﬂ;ﬂﬁﬁflpﬂ’ﬁ

s
———

T,

> S Naaaaeuun
Ay =\ /VVY

Wy

Install heater hose
around radiator
and seal with
black silicone.

= =
Lae N
M
o o c2d0o
|me.mumr

=€ =0
5=cmT

= > 5 S
=2 0SS
885022
cEo8wco
=0 =0 Qe
MSMﬁupn
xd822382

UP-3-7

Parts 01096 03/12/99

18.75
T800 Parts Module UP-23948



Upper Turntable - Radiator/Oil Cooler

RADIATOR/OIL COOLER INSTALLATION

Last Updated - 09/01/2000

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 10736-UP 2 BOLT - 1/2" x 2"
2 | 15534-UP 4 WASHER, SAE flat - 1/2”
3 | REF 1 O | UPPER TURNTABLE WELDMENT ...............c.o.... UP-1-2
4 | 15619-UP AR SPACER, radiator - 3/8”
19217-UP AR SPACER, radiator - 1/2”
19218-UP AR SPACER, radiator - 5/8”
19219-UP AR SPACER, radiator - 3/4”
5 | REF 1 O | RADIATOR/OIL COOLERASSEMBLY ..., UP-3-2
6 | 18798-UP AR SHIM, radiator/oil cooler mount
7 | 17776-UP 2 SPACER, rubber radiator/oil cooler mount
8 | 15550-UP 2 WASHER, SAE flat - 3/4”
9 | 10817-UP 2 NUT, lock - 3/4”
10 | 16717-UP AR | O | HOSE, heater - 5/8"
11 | 10815-UP 2 NUT, lock - 1/2”
O See referenced page for component or assembly breakdown.

Bulk material - order length required in feet or meters.

UP-3-8

T800 Parts Module UP-23948



Upper Turntable - Radiator/Oil Cooler

Last Updated - 09/01/2000

=

£ O

205
PN i .
,,,.,ﬂ.,,.n,,,. 225F
N 5822
\///// N Sesg

//N\\\

X SN
S hEY
N e

A AT TS
TR
%\\ R

SS S

\ \Vl/ulnu‘;vrm‘%

mounting hardware.

Radiator shroud
Parts 01097 03/12/99

18.75

UP-3-9

T800 Parts Module UP-23948



Upper Turntable - Radiator/Oil Cooler

RADIATOR OVERFLOW LINE

Last Updated - 09/01/2000

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REF 1 RADIATOR/OIL COOLERASSEMBLY . ......... ..., UP-3-2
2 | 15576-UP 4 BOLT - 1/4"x 1"

3 | 10800-UP 8 WASHER, flat- 1/4”
4 | 16925-UP 1 BOTTLE, radiator overflow
5 | 19119-UP 1 CAP, radiator overflow bottle
6 | 15509-UP 4 NUT, nylock - 1/4”
7 | 16203-UP 2 CLAMP, hose - worm style - 3/8”
8 | 16238-UP AR HOSE, fuel line - 5/16”
9 | 17449-UP AR LOOM, split - 1/2”
10 | 16119-UP 2 CLAMP, hose - coated strap - 1”

See referenced page for component or assembly breakdown.
Bulk material - order length required in feet or meters.

UP-3-10

T800 Parts Module UP-23948



Y(MBCBH

SeCtl on UP'4 (Hydraulics lnc.>

Upper Turntable -
Hydraulic Tank

T800 Parts Module UP-23948 Upper Turntable - Hydraulic Tank



Last Updated - 05/17/2000 Upper Turntable - Hydraulic Tank

Parts 00304 12/04/97
12.50

T800 Parts Module UP-23948 UP-4-1



Upper Turntable - Hydraulic Tank

HYDRAULIC TANK ASSEMBLY

(Used on machines PDN# 118FWD and below)

Last Updated - 05/17/2000

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 12401-UP 1 0 | TANK, hydraulic olil
2 | 10783-UP 8 BOLT - 1/2" x 1"
3 | 15534-UP 8 WASHER, SAE flat - 1/2”
4 | 18635-UP 1 COVER, tank access
5 | 15600-UP 1 O-RING, tank access cover
6 | 15448-UP 1 O-RING, system pump suction cover
7 | 16552-UP 1 COVER, system pump suction
8 | REF 3 O | GASKET, rubber return filter mounting . ................... UP-4-4
9 | 15528-UP 12 WASHER, SAE flat - 3/8”
10 | 10402-UP 12 BOLT - 3/8" x 1-1/4”
11 | 10883-UP 4 BOLT - 7/16” x 3"
12 | 15548-UP 4 WASHER, SAE flat - 7/16”
13 | 17667-UP 1 MANIFOLD, case drain
14 | 15378-UP 1 O-RING - 1-1/4" SF
15 | REF. 1 0 | RETURN FILTER ASSEMBLY -casedrain ................ UP-4-4
16 | REF. 1 0 | RETURN FILTER ASSEMBLY - oil cooler return .. .......... UP-4-4
17 | 16375-UP 2 NIPPLE, straight king - 4404-16-16
18 | 15191-UP 2 CLAMP, constant torque - 1-1/2"
19 | 18107-UP 1 HOSE, filter connection
20 | REF 1 0 | RETURN FILTER ASSEMBLY - auxiliary .................. UP-4-4
21 | 16727-UP 1 PLUG - 6408-24
22 | 16810-UP 1 CAP, fill
23 | 16809-UP 1 ELBOW, 90° - 6801-24
24 | 16774-UP 3 PLUG - 3"
O Kit or Assembly - includes all items indented underneath.

See referenced page for component or assembly breakdown.

UP-4-2

T800 Parts Module UP-23948



Last Updated - 05/17/2000 Upper Turntable - Hydraulic Tank

T800 Parts Module UP-23948 UP-4-1A



Upper Turntable - Hydraulic Tank

HYDRAULIC TANK ASSEMBLY
(Used on machines PD# 119FWD and above)

Last Updated - 05/17/2000

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 23093-UP 1 O | TANK, hydraulic oil
2 | 10783-UP 8 BOLT - 1/2" x 1"
3 | 15534-UP 8 WASHER, SAE flat - 1/2”
4 | 18635-UP 1 COVER, tank access
5 | 15600-UP 1 O-RING, tank access cover
6 | 15448-UP 1 O-RING, system pump suction cover
7 | 22462-UP 1 COVER, system pump suction
8 | REF 3 O | GASKET, rubber return filter mounting . ................... UP-4-4
9 | 15528-UP 12 WASHER, SAE flat - 3/8”
10 | 10402-UP 12 BOLT - 3/8" x 1-1/4”
11 | 22888-UP 4 BOLT - 1/2" x 2-3/4”
12 | 15534-UP 4 WASHER, SAE flat - 1/2”
13 | 22634-UP 1 MANIFOLD, case drain
14 | 15378-UP 1 O-RING - 1-1/4” code 61
15 | REF. 1 0 | RETURN FILTER ASSEMBLY - casedrain ................ UP-4-4
16 | REF. 1 0 | RETURN FILTER ASSEMBLY - oil coolerreturn . ........... UP-4-4
17 | 22618-UP 2 NIPPLE, straight king - 4404-16-16
18 | 15191-UP 2 CLAMP, constant torque - 1-1/2"
19 | 18107-UP 1 HOSE, filter connection
20 | REF 1 0 | RETURN FILTER ASSEMBLY -discsaw return . ............ UP-4-4
21 | 23016-UP 1 PLUG - 6408-24
22 | 16774-UP 3 PLUG - 3"
O Kit or Assembly - includes all items indented underneath.

See referenced page for component or assembly breakdown.

UP-4-2A

T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 05/17/2000

e/l

UL UUEEEEEEEEEEEEEEEUREALLALALAAAAUURRRN L

1111111 1111111111111
)

Filter assembly for oil cooler

return oil and optional disc saw

return oil.

Filter assembly for case drains.

/L

NI, INTIITNINTI,

Parts 00091 05/13/96

18.75

UP-4-3

T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 05/17/2000

RETURN FILTER ASSEMBLIES

(Used on machines PDN# 118FWD and below)

REF | PART # QTY DESCRIPTION SEE PAGE
- | 16730-UP 2 O | FILTER, return (System return oil - used in center and
cab-side filter positions)
1 | 10882-UP 4 BOLT - 5/16" x 3/4”
2 | 15559-UP 4 WASHER, SAE flat - 5/16”
3 | 16764-UP 1 COVER, filter head
4 | NSS 1 O O-RING, filter head cover
5 | 22647-UP 1 ELEMENT, return filter
6 | 11360-UP 1 PLUG - 5406-P-2
7 | 16767-UP 1 HEAD, filter
8 | NSS 1 O O-RING, square - filter head
9 | 16769-UP 1 TUBE, diffuser
10 | NSS 1 O GASKET, rubber filter mounting
- | 17692-UP 1 O | FILTER, return (Case drain oil)
11 | 10882-UP 4 BOLT - 5/16" x 3/4”
12 | 15559-UP 4 WASHER, SAE flat - 5/16”
13 | 16764-UP 1 COVER, filter head
14 | NSS 1 O O-RING, filter head cover
15 | 22647-UP 1 ELEMENT, return filter
16 | 11360-UP 1 PLUG - 5406-P-2
17 | 16766-UP 1 HEAD, filter
18 | NSS 1 O O-RING, square - filter head
19 | 18772-UP 1 TUBE, diffuser
20 | NSS 1 O GASKET, rubber filter mounting
- | 16852-UP 1 KIT, seal repair - return filter
O Kit or Assembly - includes all items indented underneath.

Included in seal repair kit PN# 16852-UP.

UP-4-4 T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 05/17/2000

e/l

~—

return oil.

[413

0
_,rrssesesEEssss M
=0
0 L,
(=]
] Q5
fL ! o
) O c
= O
o=
=g
>0
ok o]
£ c
o ©
0=
@o
= £
Qs
=
iT O
L =
(%]
c
©
o
k=]
()
7]
©
o
=
o
2
>
o 0
] OO
N
7]
1]
© 0
=
Q R
(I
0

Parts 01627 03/20/2000

18.75

UP-4-3A

T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

RETURN FILTER ASSEMBLIES

(Used on machines PD# 119FWD and above)

Last Updated - 05/17/2000

REF | PART # QTY DESCRIPTION SEE PAGE
- | 22645-UP 1 O | FILTER, return (System return oil - used in center filter position)
- | 22894-UP 1 O | FILTER, return (System return oil - used in cab-side filter position)
1 | 10882-UP 4 BOLT - 5/16" x 3/4”

2 | 15559-UP 4 WASHER, SAE flat - 5/16”
3 | 16764-UP 1 COVER, filter head
4 | NSS 1 O O-RING, filter head cover
5 | 22647-UP 1 ELEMENT, return filter
6 | 11360-UP 1 PLUG - 5406-P-2
7 | 16767-UP 1 HEAD, filter (Used on center filter)
23597-UP 1 HEAD, filter (Used on cab-side filter)
8 | NSS 1 a O-RING, square - filter head
9 | 16769-UP 1 TUBE, diffuser
10 | NSS 1 a GASKET, rubber filter mounting
- | 22646-UP 1 O | FILTER, return (Used with case drains)
11 | 10882-UP 4 BOLT - 5/16" x 3/4”
12 | 15559-UP 4 WASHER, SAE flat - 5/16”
13 | 16764-UP 1 COVER, filter head
14 | NSS 1 O O-RING, filter head cover
15 | 22647-UP 1 ELEMENT, return filter
16 | 11360-UP 1 PLUG - 5406-P-2
17 | 16766-UP 1 HEAD, filter
18 | NSS 1 a O-RING, square - filter head
19 | 18772 1 TUBE, diffuser
20 | NSS 1 a GASKET, rubber filter mounting
- | 16852-UP 1 KIT, seal repair - return filter
O Kit or Assembly - includes all items indented underneath.
O Included in seal repair kit PN# 16852-UP.

UP-4-4A

T800 Parts Module UP-23948



Last Updated - 05/17/2000 Upper Turntable - Hydraulic Tank

Parts 00725 10/02/98
12.50

T800 Parts Module UP-23948 UP-4-5



Upper Turntable - Hydraulic Tank Last Updated - 05/17/2000

HYDRAULIC TANK INSTALLATION

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 10783-UP 4 BOLT - 1/2" x 1” (100 ft.Ibs. (135 Nm))
2 | 15534-UP 14 WASHER, SAE flat - 1/2”
3 | 16824-UP 1 GUARD, fill spout (Used on machines PDN# 118FWD and
below only)
4 | 23598-UP 1 GUARD, return filter (Without fill spout opening)(Used on machines
PDN# 119FWD and above)
16773-UP 1 GUARD, return filter (With fill spout opening)(Used on machines
PDN# 118FWD and below)
5 | RER 1 0 | HYDRAULIC TANK ASSEMBLY . ....... ... ... UP-4-2
6 | 10739-UP 6 BOLT - 1/2” x 1-1/2” (100 ft.Ibs. (135 Nm))
7 | 10815-UP 3 NUT, lock - 1/2”
8 | 12355-UP 1 SUPPORT, hydraulic tank
9 | 12150-UP 1 COVER, access
10 | 16849-UP 1 KNOB, star - 1/2 x 1-1/2”
11 | 10736-UP 2 BOLT - 1/2" x 2" (100 ft.Ibs. (135 Nm))
12 | 15502-UP 2 BOLT - 5/8” x 1-1/2” (200 ft.Ibs. (265 Nm))
13 | 10771-UP 2 WASHER, SAE flat - 5/8”
14 | 15528-UP 9 WASHER, SAE flat - 3/8”
15 | 15542-UP 9 BOLT - 3/8" x 3/4”

a See referenced page for component or assembly breakdown.

UP-4-6 T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 05/17/2000

Hydraulic tank located
directly above the

pump compartment.

Radiator/oil cooler
assembly located in
engine compartment.

1/1/0/475)

\\N\.\»\M\,

o )

-

Return oil manifold
located on the left

rear engine mount.

Parts 01253 07/29/99

18.75

UP-4-7

T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 05/17/2000

RETURN LINES - OIL COOLER & MANIFOLD TO TANK

(Used on machines PDN# 118FWD and below)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 RADIATOR/OIL COOLER ASSEMBLY . ................... UP-3-2
2 | 22448-UP 1 CONNECTOR, straight - 848-TTO-24x24
3 | 22771-UP 1 HOSE ASSEMBLY - 2066-24-240S-240S (Oil cooler top port

to center return filter)
4 | 17682-UP 1 ELBOW, 90° swivel - FF2098T-1616S
5 | 15179-UP 1 CONNECTOR, straight - FF2031T-1616S
6 | 22438-UP 1 ELBOW, 90° - 849L-TTO-24x24
7 | REF 1 HYDRAULIC TANK ASSEMBLY ... ... i UP-4-2
8 | 20814-UP 1 HOSE ASSEMBLY - 2052-16-160S-1609 (Return oil manifold
to case drain return filter manifold)
9 | 10751-UP 1 PLUG - 5406-P-8
10 | 17547-UP 1 MANIFOLD, return line
11 | 10731-UP 4 BOLT - 3/8” x 1-1/2”
12 | 15528-UP 8 WASHER, SAE flat - 3/8”
13 | 10813-UP 4 NUT, lock - 3/8”
14 | 20107-UP 1 BRACKET, return manifold mount
15 | 17323M-UP 1 COVER, dust - quick-disconnect (Male)
16 | 17307M-UP 1 QUICK-DISCONNECT - 1/2" (Male)
17 | 17487-UP 1 ELBOW, 90° - 5500-8
18 | 15513-UP 1 BUSHING, reducer - 5406-12-8
19 | 16034-UP 1 PLUG - FF9767-16S
a See referenced page for component or assembly breakdown.

UP-4-8 T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

Hydraulic tank located
directly above the

pump compartment.

Radiator/oil cooler
assembly located in
engine compartment.

o )

~—

Return oil manifold
located on the left

rear engine mount.

Parts 01845 09/25/2000

12.50

UP-4-7A

T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

RETURN LINES - OIL COOLER & MANIFOLD TO TANK

(Used on machines PDN# 119FWD and above)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 RADIATOR/OIL COOLER ASSEMBLY . ................... UP-3-2
2 | 22448-UP 1 CONNECTOR, straight - 848-TTO-24x24
3 | 22771-UP 1 HOSE ASSEMBLY - 2066-24-240S-240S (Oil cooler top port

to center return filter)
4 | 15228-UP 1 ELBOW, 90° - FF1868T-1616S
5 | 22438-UP 1 ELBOW, 90° - 849L-TTO-24x24
6 | REF 1 HYDRAULIC TANK ASSEMBLY ... ... i UP-4-2
7 | 20814-UP 1 HOSE ASSEMBLY - 2052-16-160S-1609 (Return oil manifold
to case drain return filter manifold)
8 | 10751-UP 1 PLUG - 5406-P-8
9 | 17547-UP 1 MANIFOLD, return line
10 | 10731-UP 4 BOLT - 3/8” x 1-1/2”
11 | 15528-UP 8 WASHER, SAE flat - 3/8”
12 | 10813-UP 4 NUT, lock - 3/8”
13 | 20107-UP 1 BRACKET, return manifold mount
14 | 17323M-UP 1 COVER, dust - quick-disconnect (Male)
15 | 17307M-UP 1 QUICK-DISCONNECT - 1/2" (Male)
16 | 17487-UP 1 ELBOW, 90° - 5500-8
17 | 15513-UP 1 BUSHING, reducer - 5406-12-8
18 | 16034-UP 1 PLUG - FF9767-16S
a See referenced page for component or assembly breakdown.

UP-4-8A T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

Return filter back
pressure gauge is
located in cab

instrument panel.

Parts 00093 08/01-00 r

T800 Parts Module UP-23948 UP-4-9



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

RETURN FILTER BACK PRESSURE SENSE LINE

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 18170-UP 1 GAUGE, return filter back pressure
2 | 16263-UP 1 ELBOW, 45° swivel female - 1504-2-2
3 | 16006-UP 1 HOSE ASSEMBLY - 2148-04-04PS-02PS (Return filter
shuttle valve to return filter back pressure gauge)

4 | 10320-UP 2 ELBOW, 90° swivel - 1501-4-4
5 | 16802-UP 1 VALVE, shuttle
6 | 15391-UP 1 CONNECTOR, straight swivel - 1404-2-2
7 | 16791-UP 1 ELBOW, 90° - 5500-4-2
8 | REF 1 HYDRAULIC TANK ASSEMBLY . ... .. e UP-4-2
9 | 16981 1 HOSE ASSEMBLY - 2015-04-04PS-02PS

a See referenced page for component or assembly breakdown.

UP-4-10 T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

Hydraulic
tank turbo
boost port

Engine turbo
boost port

Parts 00452 02/15/98

18.75

UP-4-11

T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

TURBO BOOST TANK PRESSURE LINE

(Used With Cummins 6C8.3-C Engine)

(Used on machines PDN# 134FWD and below)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 ENGINE - Cummins 6C8.3-C . ..., EN-2-2
2 | 15567-UP 1 CONNECTOR, straight - 5404-4
3 | 11331-UP 1 CONNECTOR, straight swivel - 1404-4-4
4 | 15649-UP 1 REGULATOR, turbo boost
5 | 10320-UP 1 ELBOW, 90° swivel - 1501-4-4
6 | 20180-UP 1 HOSE ASSEMBLY - 2037-04-04PS-04PS (Turbo boost

regulator to hydraulic tank)
7 | 11318-UP 1 BUSHING, reducer - 5406-6-4
8 | 15652-UP 1 VALVE, check
9 | 15651-UP 1 TEE - 5604-6
10 | 15650-UP 1 VALVE, shut-off
11 | REFR 1 HYDRAULIC TANK ASSEMBLY . ... .. e UP-4-2

a See referenced page for component or assembly breakdown.

UP-4-12 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

Hydraulic
tank turbo
boost port

Engine turbo
boost port

Turbo boost pressure
release valve located
near left rear engine
mount

Parts 01958 12/21/2000
25.00

T800 Parts Module UP-23948 UP-4-11A



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

TURBO BOOST TANK PRESSURE LINE

(Used With Cummins 6C8.3-C Engine)

(Used on machines PDN# 135FWD and above)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 ENGINE - Cummins 6C8.3-C . ..., EN-2-2
2 | 15567-UP 1 CONNECTOR, straight - 5404-4
3 | 11331-UP 1 CONNECTOR, straight swivel - 1404-4-4
4 | 15649-UP 1 REGULATOR, turbo boost
5 | 10320-UP 1 ELBOW, 90° swivel - 1501-4-4
6 | 20180-UP 1 HOSE ASSEMBLY - 2037-04-04PS-04PS (Turbo boost

regulator to hydraulic tank)
7 | 11318-UP 2 BUSHING, reducer - 5406-6-4
8 | 15652-UP 1 VALVE, check
9 | 15651-UP 1 TEE - 5604-6
10 | 21147-UP 1 ELBOW, 90° brass - 1/4”
11 | REFR 1 HYDRAULIC TANK ASSEMBLY .. ... i UP-4-2
12 | 15505-UP 1 ELBOW, 90° - FF2032T-0404S
13 | 23909-UP 1 HOSE ASSEMBLY - 2051-04-040S-0404-W (Turbo boost port
tee to shut-off valve)
14 | 15131-UP 1 CONNECTOR, straight - FF2031T-0404S
15 | 24063-UP 1 BRACKET, shut-off valve mounting
16 | 15650-UP 1 VALVE, shut-off
17 | 10757-UP 1 WASHER, SAE flat - 1/4”
18 | 15576-UP 1 BOLT - 1/4” x 1”
O See referenced page for component or assembly breakdown.

UP-4-12A T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

To Engine
Turbo Boost

/ Hydraulic
Tank Turbo
Boost Port

Parts 00728 10/02/98
25.00

T800 Parts Module UP-23948 UP-4-13



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

TURBO BOOST TANK PRESSURE LINE

(John Deere T6068TF Engines)

(Used on machines PDN# 134FWD and below)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 ENGINE ... EN-3-2
2 | 10320-UP 1 ELBOW, 90° swivel - 1501-4-4
3 | 15567-UP 1 CONNECTOR, straight - 5404-4
4 | 15649-UP 1 REGULATOR, turbo boost
5 | 11331-UP 1 CONNECTOR, straight swivel - 1404-4-4
6 | 18610-UP 1 HOSE ASSEMBLY - 2035-04-04PS-04PS (Turbo boost

regulator to hydraulic tank)
7 | 11318-UP 1 BUSHING, reducer - 5406-6-4
8 | 15652-UP 1 VALVE, check
9 | 15651-UP 1 TEE - 5604-6
10 | 15650-UP 1 VALVE, shut-off
11 | REFR 1 HYDRAULIC TANK ASSEMBLY . ... .. e UP-4-2

a See referenced page for component or assembly breakdown.

UP-4-14 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

Engine turbo

boost port ff

Hydraulic
tank turbo

boost port

Turbo boost pressure
release valve located
near left rear engine
mount

Parts 01959 12/21/2000
25.00

T800 Parts Module UP-23948 UP-4-13A



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

TURBO BOOST TANK PRESSURE LINE

(John Deere T6068TF Engines)

(Used on machines PDN# 135FWD and above)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 ENGINE ... EN-3-2
2 | 10320-UP 1 ELBOW, 90° swivel - 1501-4-4
3 | 15567-UP 1 CONNECTOR, straight - 5404-4
4 | 15649-UP 1 REGULATOR, turbo boost
5 | 11331-UP 1 CONNECTOR, straight swivel - 1404-4-4
6 | 18610-UP 1 HOSE ASSEMBLY - 2035-04-04PS-04PS (Turbo boost

regulator to hydraulic tank)
7 | 11318-UP 2 BUSHING, reducer - 5406-6-4
8 | 15652-UP 1 VALVE, check
9 | 15651-UP 1 TEE - 5604-6
10 | 21147-UP 1 ELBOW, 90° brass - 1/4”
11 | REFR 1 HYDRAULIC TANK ASSEMBLY .. ... i UP-4-2
12 | 15505-UP 1 ELBOW, 90° - FF2032T-0404S
13 | 23909-UP 1 HOSE ASSEMBLY - 2051-04-040S-0404-W (Turbo boost port
tee to shut-off valve)
14 | 15131-UP 1 CONNECTOR, straight - FF2031T-0404S
15 | 24063-UP 1 BRACKET, shut-off valve mounting
16 | 15650-UP 1 VALVE, shut-off
17 | 10757-UP 1 WASHER, SAE flat - 1/4”
18 | 15576-UP 1 BOLT - 1/4” x 1”
O See referenced page for component or assembly breakdown.

UP-4-14A T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

Hydraulic tank sight gauge.

Sight gauge
location,
see inset

Vent line exits
through the upper

turntable base plate.

Hydraulic oil level sensor switch mounted in
front side of tank.

Parts 01100 03/16/99
18.75

T800 Parts Module UP-23948 UP-4-15



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

HYDRAULIC TANK VENT LINE & SIGHT GAUGE

REF | PART # QTY DESCRIPTION SEE PAGE

1 | 17156-UP 1 STEM, pressure relief cap
2 | 18135-UP 1 CAP, pressure relief - 13 psi
3 | 16202-UP 1 CLAMP, hose - worm style - 5/8”
4 | 16238-UP AR HOSE, rubber - 5/16”
5 | 15864-UP 1 GAUGE, hydraulic oil level sight
6 | 17541-UP 4 O-RING
7 | REF 1 HYDRAULIC TANK ASSEMBLY .. ... i UP-4-2
8 | 17118-UP 1 SWITCH, hydraulic oil level

O Bulk material - order length required in feet or meters.

O Kit or assembly - includes all items indented underneath.

O See referenced page for component or assembly breakdown.

UP-4-16

T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

Hydraulic vent line recovery
bottle mounts to the
perforated swing-out

engine guard.

mounting hardware.

Radiator shroud

Parts 00388 01/19/98

12.50

UP-4-17

T800 Parts Module UP-23948



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

OPTIONAL HYDRAULIC TANK VENT LINE RECOVERY BOTTLE

REF | PART # QTY DESCRIPTION SEE PAGE

1 | 17156-UP 1 STEM, pressure relief cap
2 | 18135-UP 1 CAP, pressure relief - 13 psi
3 | 16202-UP 2 CLAMP, hose - worm style - 5/8”
4 | 16238-UP AR | O | HOSE, rubber - 5/16”
5 | REF 1 O | HYDRAULIC TANK ASSEMBLY ........ ... UP-4-2
6 | 17449-UP AR | O | LOOM, split - 1/2"
7 | 16119-UP 1 CLAMP, hose - coated strap - 1”
8 | 15576-UP 4 BOLT - 1/4” x 1”
9 | 10800-UP 8 WASHER, flat - 1/4”

10 | 16925-UP 1 BOTTLE, overflow

11 | 19119-UP 1 CAP, overflow bottle

12 | 15509-UP 4 NUT, nylock - 1/4”

O Bulk material - order length required in feet or meters.

See referenced page for component or assembly breakdown.

UP-4-18

T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

Parts 00143 08/21/96

T800 Parts Module UP-23948 UP-4-19



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

ELECTRIC HYDRAULIC OIL FILL PUMP ASSEMBLY

REF | PART # QTY DESCRIPTION SEE PAGE
- | 21020-UP 1 HYDRAULIC OIL FILL PUMP ASSEMBLY
1 | 16800-UP 1 PUMP, electric hydraulic oil fill
2 | 16799-UP 1 COUPLING, motor
3 | 11707-UP 6 BOLT - 3/8" x 1"

4 | 15528-UP 6 WASHER, SAE flat - 3/8”
5 | 16801-UP 1 BRACKET, motor/pump mounting
6 | 16798-UP 1 MOTOR, electric hydraulic oil fill
7 | 16331-UP 1 RELIEF, strain
8 | 17226-UP 2 CONNECTOR, butt
9 | 16705-UP AR LOOM, split - 1/4”

10 | 15005-UP AR WIRE - 10 gauge (Black)

11 | 17218-UP 1 TERMINAL, ring

12 | 17208-UP AR WIRE, 8 gauge (Red)

13 | 17223-UP 1 TERMINAL, ring

O Kit or Assembly - includes all items indented underneath.

Bulk material - order length required in feet or meters.

UP-4-20

T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

Hydraulic fill pump mounting
bracket is located between
the engine compartment’s
rear vertical support tubes.

Red power wire is routed to
a relay on the main engine
wire harness bracket,

See “Electrical” Section for
information.

Black ground
wire is routed
to a mounting

1/2

stud on the
transmission
housing.
0%
@/
Termination bracket is

\e located on the
hydraulic tank support.

1/2

Return oil manifold >
located on the left o
rear engine mount. ~

Parts 00144 08/22/96

T800 Parts Module UP-23948 UP-4-21



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

ELECTRIC HYDRAULIC OIL FILL PUMP INSTALLATION

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 PUMP/MOTOR ASSEMBLY .. ... . e UP-4-16
2 | 15589-UP 4 BOLT - 5/16" x 1
3 | 15559-UP 10 WASHER, SAE flat - 5/16”

4 | 17688-UP 1 ELBOW, 90° - FF1868T-1212S
5 | 20271-UP 1 HOSE ASSEMBLY - 2080-12-120S-1204-W (Electric hydraulic
oil fill pump suction line)
6 | 10822-UP 1 BOLT - 5/16” x 1-1/4"
7 | 18770-UP 1 BRACKET, hydraulic fill termination
8 | 10812-UP 5 NUT, lock - 5/16”
9 | REF 1 RETURNOILMANIFOLD . ... .. UP-4-8
10 | 15258-UP 1 CONNECTOR, straight - FF2031-T-0808S
11 | 20469-UP 1 HOSE ASSEMBLY - 2046.5-08-080S-0804 (Electric hydraulic
oil fill pump to return oil manifold)
12 | 15154-UP 1 ELBOW, 90° - FF1868T-0810S
13 | 18455-UP 1 BRACKET, hydraulic fill pump mounting
a See referenced page for component or assembly breakdown.

UP-4-22 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

g 17
Lo

T800 Parts Module UP-23948 UP-4-23



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

OPTIONAL IN-TANK HYDRAULIC OIL HEATER INSTALLATION

REF | PART # QTY DESCRIPTION SEE PAGE
- | 18300-UP 1 IN-TANK HYDRAULIC OIL HEATER ASSEMBLY
1 | 17747-UP 4 TUBE, heater
18277-UP 1 GASKET, heater tube
2 | 18298-UP 20 SCREW, slotted hex head - #10-24 x 3/4”
3 | 17748-UP 1 SCREW, bleeder
4 | 18294-UP 1 ELBOW, 90° brass (Tapped for bleeder screw)
5 | 16256-UP 12 CLAMP, hose - worm style - 1”
6 | 16717-UP AR HOSE, heater - 5/8”
7 | 17750-UP 2 TEE
8 | 17749-UP 7 ELBOW, 90° brass
9 | 17537-UP 4 CLAMP, hose - worm style - 1-1/8"
10 | 18188-UP 1 COVER, access - hydraulic tank heater
11 | 17572-UP AR SLEEVE, protective hose
16290-UP 3 STRAP, tie
12 | 16123-UP 2 NIPPLE, king - 1/2”
13 | 17307M-UP 2 COUPLING, quick-disconnect - male - 1/2”
17323M-UP 2 COVER, quick-disconnect - male - 1/2”
14 | 18295-UP 4 BOLT, allen head - 1/2" x 1"
15 | 15534-UP 4 WASHER, SAE flat - 1/2”
16 | REF 1 HYDRAULIC OIL TANK . ... e UP-4-2
17 | 15542-UP 6 BOLT - 3/8” x 3/4”
18 | 15528-UP 6 WASHER, SAE flat - 3/8”
19 | 18076-UP 1 COVER, in-tank hydraulic oil heater
O Kit or assembly - includes all items indented underneath.
O Bulk material - order length required in feet or meters.
O See referenced page for component or assembly breakdown.

UP-4-24 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper Turntable - Hydraulic Tank

Bushings are installed into
any open port on the bottom
of the hydraulic tank.

Parts 00306 11/09/2000
62.50

T800 Parts Module UP-23948 UP-4-25



Upper Turntable - Hydraulic Tank

Last Updated - 01/01/2001

OPTIONAL IN-TANK ELECTRIC HYDRAULIC OIL HEATERS

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 19318-UP 1 BUSHING, black reducer - 3" x 1”
2 | 19286-UP 1 HEATER ASSEMBLY (120V / 600W)
3 | 20068-UP 1 BUSHING, black reducer - 3" x 1-1/4”
4 | 20069-UP 1 HEATER ASSEMBLY (120V / 500W)

UP-4-26

T800 Parts Module UP-23948



Y(MBCBH

SeCtlon UP'5 (Hydraulics lnc.>

- /

Upper Turntable -
Auxiliary Hydraulic Systems

T800 Parts Module UP-23948 Upper turntable - Auxiliary Hydraulic Systems



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

T800 Parts Module UP-23948 UP-5-1



Upper turntable - Auxiliary Hydraulic Systems

(Used on machines PDN# 134FWD and below)

PILOT PRESSURE MANIFOLD

Last Updated - 01/01/2001

REF | PART # QTY DESCRIPTION SEE PAGE
- | 17752-UP 1 O | VALVE, pilot pressure manifold
1 | NSSs 1 HOUSING, valve body
2 | 17798-UP 3 O CARTRIDGE, solenoid valve
3 | NSS 1 NUT
4 | NSS 1 O O-RING, body
5 | NSS 4 a RING, back-up - chamber
6 | NSS 2 O O-RING, chamber
7 | 17797-UP 1 COIL, pilot pressure manifold - 12V
20022-UP 1 COIL, pilot pressure manifold - 24V

- | 17799-UP 1 KIT, seal repair - relief valve cartridge

O Kit or Assembly - includes all items indented underneath.

Included in seal repair kit Part # 17799-UP.

UP-5-2

T800 Parts Module UP-23948



Upper turntable - Auxiliary Hydraulic Systems

Last Updated - 01/01/2001

%

4
»

\

,,A

.. 8'

e @!\

SN

AV éu

DO@m W - L

R

©
@

S

Q

UP-5-3

T800 Parts Module UP-23948



Upper turntable - Auxiliary Hydraulic Systems

(Used on machines PDN# 134FWD and below)

MONO-BLOCK VALVE

Last Updated - 01/01/2001

REF | PART # QTY DESCRIPTION SEE PAGE
- | 19220-UP 1 O | VALVE, mono-block
1 | NSS 1 HOUSING, valve body
2 | 20286-UP 3 O CARTRIDGE, solenoid valve (small)(SV07-31-0-N-12DB)
2 | 22394-UP 1 O CARTRIDGE, solenoid valve (small)(SV08-40-0-N-12DB)
3 | NSS 1 NUT
4 | NSS 1 O O-RING, body
5 | NSS 2 O RING, back-up - chamber (upper)
6 | NSS 1 O O-RING, chamber (upper)
7 | NSS 2 O RING, back-up - chamber (lower)
8 | NSS 1 O O-RING, chamber (lower)
9 | 20289-UP 1 COIL, mono-block valve - 12V (small)
20022-UP 1 COIL, mono-block valve - 24V (small)
10 | 20290-UP 2 O CARTRIDGE, relief valve (PR10)
11 | NSS 1 O O-RING, body
12 | NSS 1 O RING, back-up - chamber (upper)
13 | NSS 1 O O-RING, chamber (upper)
14 | NSS 2 O RING, back-up - chamber (lower)
15 | NSS 1 O O-RING, chamber (lower)
16 | 20292-UP 1 O CARTRIDGE, unloading (UP10)
17 | NSS 1 ° O-RING, body
18 | NSS 1 ) RING, back-up - chamber (upper)
19 | NSS 1 ) O-RING, chamber (upper)
20 | NSS 2 ) RING, back-up - chamber (lower)
21 | NSS 1 ) O-RING, chamber (lower)
22 | 20287-UP 1 O CARTRIDGE, solenoid valve (large)
23 | NSS 1 NUT
24 | NSS 1 O O-RING, body
25 | NSS 2 O RING, back-up - chamber
26 | NSS 1 O O-RING, chamber
27 | 20295-UP 1 COIL, mono-block valve - 12V (large)
23620-UP 1 COIL, mono-block valve - 24V (large)
28 | 20296-UP 1 O CARTRIDGE, orifice (FR08)
29 | NSS 1 | O-RING, body
30 | NSS 2 | RING, back-up - chamber
31 | NSS 1 | O-RING, chamber
32 | 20298-UP 1 O CARTRIDGE, check valve (CV10)
33 | NSS 1 A O-RING, body
34 | NSS 2 A RING, back-up - chamber
35 | NSS 1 A O-RING, chamber
- | 20288-UP 1 KIT, seal repair - solenoid valve cartridge
- | 20291-UP 1 KIT, seal repair - relief valve cartridge
- | 20293-UP 1 KIT, seal repair - relief valve cartridge
- | 20294-UP 1 KIT, seal repair - solenoid valve cartridge
- | 20297-UP 1 KIT, seal repair - check valve cartridge
- 1 20299-UP 1 KIT, seal repair - check valve cartridge
O Kit or Assembly - includes all items indented underneath.
O Included in seal repair kit Part # 20288-UP. O Included in seal repair kit Part # 20294-UP.
O Included in seal repair kit Part # 20291-UP. ®  Included in seal repair kit Part # 20297-UP.
° Included in seal repair kit Part # 20293-UP. A Included in seal repair kit Part # 20299-UP.

UP-5-4

T800 Parts Module UP-23948



00000000000000000000

UP-5-3A



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

UPPER SOLENOID MANIFOLD

(Used on machines PDN# 135FWD and above)

REF | PART # QTY DESCRIPTION SEE PAGE
- | 23138-UP 1 O | MANIFOLD, upper solenoid - 12V
- | 23610-UP 1 O | MANIFOLD, upper solenoid - 24V
1 | 24064-UP 1 O CARTRIDGE, check valve (CV10-20-0-N-05)
2 | NSS 1 O O-RING, body
3 | NSS 1 O SEALS, chamber
4 | 24065-UP 1 O CARTRIDGE, solenoid valve - 12V (SV58-24-0-P-12DW)
24066-UP 1 O CARTRIDGE, solenoid valve - 24V (SV58-24-0-P-24DW)
5 | NSS 1 NUT
6 | 23623-UP 1 COIL - 12V
23624-UP 1 COIL - 24V
7 | NSS 1 O O-RING, body
8 | NSS 1 O SEALS, chamber
9 | 20292-UP 1 O CARTRIDGE, unloading (UP10-30H-0-N-90-30/20)
10 | NSS 1 ° O-RING, body
11 | NSS 1 ° SEALS, chamber (Large)
12 | NSS 1 ° SEALS, chamber (Small)
13 | 24067-UP 1 O CARTRIDGE, relief valve (PR50-36H-0-P-50/21)
14 | NSS 1 O O-RING, body
15 | NSS 1 a SEALS, chamber (Large)
16 | NSS 1 a SEALS, chamber (Small)
17 | 24068-UP 1 O CARTRIDGE, solenoid valve - 12V (SV08-20-N-12DW)
24069-UP 1 O CARTRIDGE, solenoid valve - 24V (SV08-20-N-24DW)
18 | 23621-UP 1 COIL - 12V (Red harness wires)
23622-UP 1 COIL - 24V (Green harness wires)
19 | NSS 1 NUT
20 | NSS 1 ] O-RING, body
21 | NSS 1 | SEALS, chamber (Large)
22 | NSS 1 | SEALS, chamber (Small)
23 | 20296-UP 1 O CARTRIDGE, orifice (FR08-20F-0-N-0.25)
24 | NSS 1 A O-RING, body
25 | NSS 1 A SEALS, chamber
- | 24078-UP 1 KIT, seal repair - check valve cartridge
- | 24079-UP 1 KIT, seal repair - solenoid valve cartridge (SV58)
- | 24080-UP 1 KIT, seal repair - unloading valve cartridge
- | 24081-UP 1 KIT, seal repair - relief valve cartridge
- | 24082-UP 1 KIT, seal repair - solenoid valve cartridge (SV08)
- | 20299-UP 1 KIT, seal repair - orifice cartridge
a Kit or Assembly - includes all items indented underneath.
a Included in seal repair kit Part # 24078-UP.
a Included in seal repair kit Part # 24079-UP.
° Included in seal repair kit Part # 24080-UP.
O  Included in seal repair kit Part # 24081-UP.
m  Included in seal repair kit Part # 24082-UP.
A Included in seal repair kit Part # 20299-UP.

UP-5-4A T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

Pilot pressure manifold
is located next to the
main control valve
behind the cab.

Port “P”

B :

Charge pressure filter [
manifold valve
mounts to the
hydraulic tank support.

Parts 01849 09/26/2000
25.00

T800 Parts Module UP-23948

UP-5-5



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

PILOT PRESSURE MANIFOLD PRESSURE LINE

(Used on machines PDN# 134FWD and below only)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 PILOT PRESSUREMANIFOLD ... ....... ... UP-5-2
2 | 15133-UP 1 ELBOW, 90° - FF1868T-0406S
3 | 23027-UP 1 HOSE ASSEMBLY - 2089-04-040S-0404-W (Charge pressure

filter manifold to pilot pressure manifold port “P”)
4 | REF 1 CHARGE PRESSURE FILTER MANIFOLD . ............... WD-3-2
5 | 16639-UP 1 ELBOW, 90° - 6805-4-4
6 | 15131-UP 2 CONNECTOR, straight - FF2031T-0404S
7 | 10393-UP 1 TEE - 5602-4
8 | 15176-UP 1 TEE - FF2114T-0404S
9 | 10819-UP 2 BOLT - 1/4” x 3-1/4”
10 | 10811-UP 2 NUT, lock - 1/4”
O See referenced page for component or assembly breakdown.

UP-5-6 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

Pilot pressure manifold
is located next to the
main control valve
behind the cab.

Port “G”

Charge pressure filter
manifold valve ©
mounts to the

hydraulic tank support.

Hydraulic tank
support located at
rear of machine.

Parts 01852 09/26/2000
25.00 B

T800 Parts Module UP-23948 UP-5-7



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

PILOT PRESSURE TEST GAUGE LINES

(Used on machines PDN# 134FWD and below only)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | RER 1 PILOT PRESSUREMANIFOLD . ....... ... UP-5-2
2 | 16540-UP 1 ELBOW, 90° - FF1868T-0404S
3 | 23022-UP 1 HOSE ASSEMBLY - 2091-04-040S-0409-W (Pilot pressure

manifold port “G” to pressure check manifold)
4 | 16541-UP 2 CONNECTOR, straight - FF1852T-0404S
5 | 22287-UP 1 MANIFOLD, pressure check
6 | 15529-UP 2 BOLT - 3/8" x 2"
7 | 16037-UP 2 TAP, gauge port - #4 ORB
8 | 19219-UP 2 SPACER, radiator - 3/4”
9 | 15528-UP 2 WASHER, SAE flat - 3/8”
10 | 10813-UP 2 NUT, lock - 3/8”
11 | REF. 1 SUPPORT, hydraulictank . ........... ... ... ....... UP-4-6
12 | REF. 1 CHARGE PRESSURE FILTER MANIFOLD ................ WD-3-2
13 | 23023-UP 1 HOSE ASSEMBLY - 2016-04-040S-0404-W (Charge pressure
filter manifold tee to pressure check manifold)(See Note Below)

a See referenced page for component or assembly breakdown.

Note: On machines PDN# 135FWD and above, see Section WD-1 for the charge
pressure filter manifold pressure line.

UP-5-8 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

Port “P2”

Mono-block
valve is located
in the pump
compartment.
\
\
|
1
!
Implement pump /

mounts to the /

transmission housing
on engine. /
/
/ o> ’

Parts 01694 05/18/2000
25.00

T800 Parts Module UP-23948 UP-5-9



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

MONO-BLOCK VALVE PRESSURE LINE

(Used on machines PDN# 134FWD and below)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 O | MONO-BLOCK VALVE .. ... i UP-5-4
2 | 19068-UP 1 ELBOW, 45° - FF2068T-0808S
3 | 23034-UP 1 HOSE ASSEMBLY - 4060-08-080S-0809-W (Implement pump

pressure outlet to mono block valve pressure inlet port “P2")

4 | 15507-UP 1 NUT, nylock - 3/8”

5 | 80528-UP 1 BRACKET, mono-block manifold valve

6 | 15528-UP 2 WASHER, SAE flat - 3/8”

7 | 15542-UP 2 BOLT - 3/8” x 3/4”

8 | 23097-UP 1 ISOLATOR, sandwich mount

9 | REF 1 O | IMPLEMENT PUMP ... . . . e e LH-1-2
10 | 15117-UP 1 CONNECTOR, straight - FF1852T-0808S

O See referenced page for component or assembly breakdown.

UP-5-10 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

Y/
Bracket mounted \
with engine bell
housing studs.

!
Implement pump
mounts to the /
transmission housing
on engine.

Parts 01960 01/03/2001
25.00

T800 Parts Module UP-23948 UP-5-9A



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

UPPER SOLENOID MANIFOLD PRESSURE LINE

(Used on machines PDN# 135FWD and above)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 UPPER SOLENOID MANIFOLD . ...... ... ... UP-5-4
2 | 15117-UP 2 CONNECTOR, straight - FF1852T-0808S
3 | 16297-UP 1 ELBOW, 90° swivel - FF2098T-0808S
4 | 23706-UP 1 HOSE ASSEMBLY - 4031-08-080S-0809-W (Implement pump

pressure outlet to upper solenoid manifold port “P”)
5 | REF 1 IMPLEMENT PUMP . ... .. e e LH-1-2
6 | 10754-UP 2 BOLT - 1/4” x 3-1/2”
7 | 10757-UP 2 WASHER, SAE flat - 1/4”
8 | 23529-UP 1 BRACKET, upper solenoid manifold
9 | 10811-UP 1 NUT, lock - 1/4”
O See referenced page for component or assembly breakdown.

UP-5-10A T800 Parts Module UP-23948



Last Updated - 01/01/2001

Mono-block valve is
located in the pump
compartment.

Parts 01690 05/18/2000
25.00

T800 Parts Module UP-23948

UP-5-11

Upper turntable - Auxiliary Hydraulic Systems

@f@@@

Pressure check
manifold located
on hydraulic tank
support.




Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

MONO-BLOCK VALVE PRESSURE TEST GAUGE LINE

(Used on machines PDN# 134FWD and below)

-REF| PART # QTY DESCRIPTION SEE PAGE
1 | 23019-UP 1 HOSE ASSEMBLY - 2045-04-040S-0409-W (Mono block valve
to pressure check manifold)
2 | 23024-UP 1 HOSE ASSEMBLY - 2018-04-040S-0404-W (Mono-block
valve port G1 to port G2 mono-block valve)
3 | 15124-UP 2 CONNECTOR, STR - FF1852T-0406S
4 | REF 1 MONO-BLOCK VALVE . ... . . . e UP-5-4
5 | 15176-UP 1 TEE - FF2114T-0404S
6 | 16541-UP 1 CONNECTOR, straight - FF1852T-0404S
7 | REF 1 PRESSURE CHECKMANIFOLD . ......... ... UP-5-8
8 | 16037-UP 1 TAP, gauge port (1/4” ORB)

See referenced page for component or assembly breakdown.

UP-5-12 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

‘ —— | Port“G”

Upper solenoid !
manifold is located

in the pump \
compartment.

NESEISISES)
/

Pressure check
manifold located
on hydraulic tank
support.

Parts 01961 01/03/2001
25.00

T800 Parts Module UP-23948 UP-5-11A



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

UPPER SOLENOID MANIFOLD PRESSURE TEST GAUGE LINE

(Used on machines PDN# 135FWD and above)

-REF| PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 UPPER SOLENOID MANIFOLD .. ... .o UP-5-4
2 | 15124-UP 1 CONNECTOR, STR - FF1852T-0406S
3 | 23019-UP 1 HOSE ASSEMBLY - 2045-04-040S-0409-W (Upper solenoid
manifold port “G” to pressure check manifold)
4 | 16541-UP 1 CONNECTOR, straight - FF1852T-0404S
5 | REF 1 PRESSURE CHECKMANIFOLD .. ........ ..., UP-5-8
6 | 16037-UP 1 TAP, gauge port (1/4” ORB)

O See referenced page for component or assembly breakdown.

UP-5-12A T800 Parts Module UP-23948



Last Updated - 01/01/2001

Port “AC”

Parts 01638 08/01/2000
25.00

Mono-block valve is
located in the pump
compartment.

T800 Parts Module UP-23948

Accumulator mounts
to boom mounting ear
on upper turntable.

UP-5-13

Upper turntable - Auxiliary Hydraulic Systems




Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

ACCUMULATOR CHARGING LINE

(Used on machines PDN# 121FWD and below)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 18862-UP 1 ACCUMULATOR (2,000 psi [13 780 k Pa] pre-charge)
2 | 10813-UP 1 NUT, lock - 3/8”
3 | 10802-UP 2 WASHER, flat - 3/8”
4 | 19447-UP 1 CLAMP, accumulator mounting
5 | 10702-UP 1 BOLT - 3/8” x 2-1/2”
6 | 16719-UP 1 BUSHING, reducer - 6410-16-8
7 | 19068-UP 1 ELBOW, 45° - FF2068T-0808S
8 | 23030-UP 1 HOSE ASSEMBLY - 2063-08-080S-0804-W (Mono-block valve
port “AC” to accumulator)
9 | 16360-UP ELBOW, 90° - FF1868T-0808S
10 | REFR 1 MONO-BLOCK VALVE . ... . . e UP-5-4
a See referenced page for component or assembly breakdown.

UP-5-14 T800 Parts Module UP-23948



Last Updated - 01/01/2001

Port “AC”

Parts 01723 08/01/2000
25.00

T800 Parts Module UP-23948

Mono-block valve is
located in the pump
compartment.

— e

L

UP-5-13A

Upper turntable - Auxiliary Hydraulic Systems

- Accumulator mounts
to boom mounting ear
on upper turntable.




Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

ACCUMULATOR CHARGING LINE

(Used on machines PDN# 122FWD thru 134FWD)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 23130-UP 1 ACCUMULATOR (2,000 psi [13 780 k Pa] pre-charge)
2 | 10813-UP 1 NUT, lock - 3/8”
3 | 10802-UP 2 WASHER, flat - 3/8”
4 | 22910-UP 1 CLAMP, accumulator mounting
5 | 10702-UP 1 BOLT - 3/8” x 2-1/2”
6 | 15372-UP ELBOW, 90° - FF1868T-0812S
7 | 23030-UP 1 HOSE ASSEMBLY - 2063-08-080S-0804-W (Mono-block valve
port “AC” to accumulator)
8 | 15457-UP 1 CONNECTOR, straight - FF1852T-0806S
9 | REF 1 MONO-BLOCK VALVE . ... . . e UP-5-4
a See referenced page for component or assembly breakdown.

UP-5-14A T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

—— | Port“ACC” |

/ Accumulator mounts
to boom mounting ear

/ on upper turntable.

Upper solenoid ,
manifold is located
in the pump /
compartment.

Parts 01962 01/03/2001
25.00

T800 Parts Module UP-23948 UP-5-13B



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

ACCUMULATOR CHARGING LINE

(Used on machines PDN# 135FWD and above)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 23130-UP 1 ACCUMULATOR (2,000 psi [13 780 k Pa] pre-charge)
2 | 10813-UP 1 NUT, lock - 3/8”
3 | 10802-UP 2 WASHER, flat - 3/8”
4 | 22910-UP 1 CLAMP, accumulator mounting
5 | 10702-UP 1 BOLT - 3/8” x 2-1/2”
6 | 15372-UP ELBOW, 90° - FF1868T-0812S
7 | 23535-UP 1 HOSE ASSEMBLY - 4038-08-080S-080S-W (Upper solenoid
manifold port “ACC” to accumulator)
8 | 16360-UP 1 ELBOW, 90° - FF1868T-0808S
9 | REF 1 UPPER SOLENOID MANIFOLD . ... . oo UP-5-4
a See referenced page for component or assembly breakdown.

UP-5-14B T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

Installs into Pilot pressure mani-
fold is located on the

bottom of  [T—_ (&} boom mounting ear

[‘gr?kfau"c behind the cab.

Mono-block valve is
located in the pump
compartment.

Return oil manifold
located on left rear
engine mount.

Parts 01639 05/14/2000
25.00

T800 Parts Module UP-23948 UP-5-15



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

MONO-BLOCK VALVE & PILOT PRESSURE MANIFOLD RETURN LINES

(Used on machines PDN# 134FWD and below)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 15258-UP 1 CONNECTOR, straight - FF2031T-0808S
2 | 22920-UP 1 HOSE ASSEMBLY - 2084-08-080S-0804-W (Pilot pressure
manifold port “T1” to bottom of hydraulic tank)
3 | REF 1 PILOT PRESSUREMANIFOLD . ...........c.cvvuiin. UP-5-2
4 | 16360-UP 2 ELBOW, 90° - FF1868T-0808S
5 | 15412-UP 2 PLUG - 6408-HHP-6
6 | 23086-UP 1 HOSE ASSEMBLY - 2029-08-080S-0809-W (Mono-block valve
port “T” to return oil manifold)
7 | REF 1 MONO-BLOCK VALVE . ... ... . i e e UP-5-4
8 | 16297-UP 1 ELBOW, 90° swivel - FF2098T-0808S
9 | 17547-UP 1 MANIFOLD, return oil
O See referenced page for component or assembly breakdown.

UP-5-16 T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

Upper solenoid
manifold is located
in the pump

compartment. \K
5o

Return oil manifold
located on left rear /

engine mount. /

Parts 01963 01/03/2001
25.00

T800 Parts Module UP-23948 UP-5-15A



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

UPPER SOLENOID MANIFOLD RETURN LINE

(Used on machines PDN# 135FWD and above)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 UPPER SOLENOID MANIFOLD .. ....... ... UP-5-4
2 | 15117-UP 1 CONNECTOR, straight - FF1852T-0808S
3 | 15433-UP 1 TEE - FF2114T-0808S
4 | 23537-UP 1 HOSE ASSEMBLY - 4070-08-080S-0804-W (Upper solenoid
manifold port “T” to return oil manifold)
5 | 17547-UP 1 MANIFOLD, return oil
O See referenced page for component or assembly breakdown.

UP-5-16A T800 Parts Module UP-23948



Last Updated - 01/01/2001 Upper turntable - Auxiliary Hydraulic Systems

Port “11”

Rotary manifold

——— | mountsinthe

center of the
upper turntable.

Manifold is located on
/ the valve mounting

bracket behind the
cab.

Upper solenoid
manifold is located /

in the pump
compartment.

Parts 01964 01/03/2001
25.00

T800 Parts Module UP-23948 UP-5-17



Upper turntable - Auxiliary Hydraulic Systems Last Updated - 01/01/2001

LOWER SOLENOID MANIFOLD PRESSURE & RETURN LINE

(Used on machines PDN# 135FWD and above)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 18034-UP 2 CONNECTOR, straight - FF1852T-0606S
2 | 20035-UP 1 ELBOW, 90° swivel - FF2098T-0606S
3 | 23531-UP 1 HOSE ASSEMBLY - 2062-06-060S-0604-W (Upper solenoid
manifold port “P1” to upper rotary manifold port 12)
4 | 16296-UP 2 ELBOW, 90° - FF1868T-0606S
5 | 23007-UP 1 HOSE ASSEMBLY - 2064-06-060S-0609-W (Upper rotary
manifold port 11 to combined tank manifold)
6 | 23502-UP 1 MANIFOLD, combined tank
7 | REF 1 UPPER SOLENOID MANIFOLD .. ....... ... UP-5-4
8 | REF 1 ROTARY MANIFOLD . . ... . e e e UP-1-6
O See referenced page for component or assembly breakdown.

UP-5-18 T800 Parts Module UP-23948



Y(MBCBH

SeCtlon UP'6 (Hydraulics lnc.>

Upper Turntable -
Decals

T800 Parts Module UP-23948 Upper Turntable - Decals



Last Updated - 09/01/2000 Upper Turntable - Decals

Cold Weather Instrument Panel Gauges Changing Return Filters | Low Hydraulic

Starting There are 4 gauges on the instrument panel with warning lights b, Oil Level
Piston pumps will only and sound that monitor the following: @@ Very Important!
pump oil when a control NALS Keep oil level wit
is activated. Just letting | SAUCE SIGNALS AT | ACTION eaampi, ¥ green zone of the
the engine idle will not ENGINEOIL | 7PSI CHECK ENGINE OIL sight gauge.
warm up the hydraulic oil. | PRESSURE | (48 kPa) EhamE CEVeL, Low oil level may
With the engine at low idle, | {WaTER 210 STOP _ CHECK COOLANT LEVEL, expose suction
activate implement TEMPERATURE | (68°C) ENQINE BELTS, WATER PUNP & and allow retarn oil 1o
functions. As oil warms, DEBRIS IN RADIATOR FINS > inject air into the
lc"oc"r::iee :22':‘9 R;M and HYDRAULIC OIL| is032.170°F (77°C)| ST CHECK FOR HYDRAULIC gyAdd;u’!‘Ié system
implement functions and | TEMPERATURE | =00 160°7 ¢6°0) e Sy STEM PROBLEM OR CATASTROPHIC
then travel functions. Only COOLER FINS DAMAGE TO -
when the return filter back PISTON
pressure gauge s inthe | FLTERbACK |(i7Pa) | ENGINE SYSTEM SROBLENOR . PUPS

i (176 kPa)
z'5°:§‘:'s‘i’)pera“"g faN9e | PRESSURE FOR DEBRIS IN OIL -
e ——————

ydraulc ol tamperature COOLERFINS [ ————
gauge begi T S e (200 o S eamoved 1o vt e rered o
Gauge begine to operated a1Z3 00 o) iwing potals | 2 ]
at full throttle. Chuse severs damage.

A WARNING A WARNING
o (hac)

WHEN FUELING, R NEVER OPERATE QUALIFIED
SERVICING OR OPERATORS ONLY.
REPAIRING, SET
STUDY OPERATOR'S
MANUAL
INJURY OR DEATH
FASTENED. CAN RESULT FROM
CNTRAINED OPERATION.

A NOTICE

Operating Advice For The
TIMBCO TF820 Clam Bunk / Forwarder
1. Check wheel lug nut terque after the first 50 heurs of eperation. A leese wheel can

Cause extensive damage te the axie planetary and wheel hub. Torque wheel lug nuts te
600 ftlbs.

CAUTION

SEVERE STRUCTURAL DAMAGE CAN OCCUR
IF TAPERED HUB ASSEMBLIES ARE NOT KEPT TIGHT

2 Grese al dtvastat crvrs) ke evry 100w of cparatin. Epecialy Jniats
the frent axie hecause of the driveshaft angle ised. Very wet or mud
ore freauenty.

DO NOT
tighten 17 bolt

3. Check articulation he:

ek euten b
\ 4.When the recker swuch is in the " YLIITLE
i o o
TooueTovered " PN i eoe

1o o0 hiber 135 Non) Tobee, aemending unen pomer eauitomene, shing a-top speccof 53 m

; f

Belt terque, swing bearing belt terque, and tapered hui belt
ours of eperatien.

the

ive meters stay

5.When geing dewn a siepe, et the machine reach maximum speed (5.5 meh) then
it the brakes e release the drive medal abrupty which can cause the engins te

X
THE FOLLOWING BREAK-IN everspeed. This ceuld cause the wheel drive metess te the maximum RPM er an
PROCEDURE MUST BE PERFORMED: Zbrupt braking ceuid causs éamage te the single spesd geareex.

6. Centrel engine RPM by the drive pedal. The drive pedal is centrelling the displacement
. Torque tapered hub retaining bolts after the first 2 hours of of the wheel drive pump. At maximum displacement, the machine will have the greatest

operation (5 pivots, 1 pivot if no cab level system). speed and require the mest hersepewer. By backing eff the drive pedal, pumj
displacement is reduced requiring less engine hersepewier but still maintaining pressure

2 Torauo taperd b etining ot dyof corton e machine wilcertnue te mave, aitheush siewer. Kee the engine RPH g se it
the tapered hub is seated (the tapered hub is seated w! .
retaining bolts no longer loosen with operation). 7.When geing back to pick up a load, clamp the grapple to the damp bar (Clam Bunk
machines) o log bunk (Ferwarder machines). Then put the loader in SWING DETENT
3. Torque tapered hub retaining bolts after every 50 hours of and REVERSE STEER. This way there is never the need to turn around.

8.When loading, idle ack the engine te about 1700 RPM. The loader still werks fast at this.
RPM and yeu will not waste fuel.

;13 4. Visually inspect tapered hub pivots daily.
INFLATION 9. Be conscious of the wheel drive pressure gauge at the tep of the instrument panel. This
gauge shows the pressure required to move the machine. Al 6000 PSI the wheel drive
FIRESTONE 18.426 35 PSI (240 kPa) pump goes out of stroke and the machine wil not m
FIRESTONE 23.1-26 35 PSI (240 kPa) 10. Only use the differential lock when needed. Release immediately when not needed.

FIRESTONE 28L-2¢ PSI (240 kPa)

STONE 25126 (DR EDIRY 11. When going back to pick up a load with the Clam Bunk,keep the clam bunk arms open.

FIRESTONE 54 x 37 35 PSI (240 kPa) When closad, the clamp arm tps could contact the wheels as the axis osciiates over
rough groun

FIRESTONE 700/50-265 60 PSI (415 kPa)

12,1t very Important to read the Operation & Walntenance manualso that tho operation
NOKIANI7S0/S5:255 BRSO ESI(3A5 KES) A NOTICE and maintenance of the machine Is fully understood. The TIMBCO TF820 is a g
Prodiuct, bt 1 1s ony a6 good a6 the Incividusl who oporates and malntaing i

Contact your TIMBCO dealer for correct
tire pressure when using wheel tracks
TORQUE WHEEL LUG NUTS —-
600 ft.ibs. (800 Nm) o

REMOVE RED POSITIVE BATTERY
CABLE BEFORE WELDING.

FALURE T0 D0 50 aY RESULT Qe
IN DAMAGE TO ELECTRICAL CONTINUOUS
E WITH A LOAD.

RTTENTION
orthe owner:
CALIFORNIA Lower Main Boom Stick J Boom In
Proposition 65 Warning
Diesel engine exhaust and some of its Swmg W Steer @ ® Steer
constituents are known 10 the State of Left Right
Cal cause cancer, birth
dofects, and other reproductive harm. )
e H,.;g Main Boom suck )Boom Out

@@

CHECK OPERATION OF EMERGENCY ESCAPE

A) Grapple Open L E FT A) Grapple Rotate CCW RI G H T

B) Grapple Close B) Grapple Rotate CW

Parts 01279 08/05/99
50.00

T800 Parts Module UP-23948 UP-6-1



Upper Turntable - Decals

Last Updated - 09/01/2000

DECALS
(Inside Cab)
REF | PART # QTY DESCRIPTION SEE PAGE
1 | 19539-UP 3 DECAL, emergency escape (Rear and front escapes)
2 | 16063-UP 1 DECAL, gauge cautions (Above dash panel)
3 | 16061-UP 1 DECAL, cab warning strip (Upper headliner)
4 | 18066-UP 1 DECAL, tapered hub torque (Dash panel side plate)
5 | 21679-UP 1 DECAL, cab operating instructions (Inside cab door)
6 | 20096-UP 1 DECAL, clam bunk arm control (Above dash)
7 | 18660-UP 1 DECAL, control diagram (Above dash)
8 | 22230-UP 2 DECAL, emergency escape check (Above rear escape hatch)
9 | 18337-UP 1 DECAL, California diesel exhaust warning (Above rear escape hatch)
10 | 19540-UP 8 DECAL, emergency escape - 1-1/2" (On all star knobs)
11 | 19364-UP 1 DECAL, welding notice (Inside cab door)
12 | 19678-UP 1 DECAL, maximum tire inflation (Inside cab door)

UP-6-2 T800 Parts Module UP-23948



Last Updated - 09/01/2000

Parts 01280 08/04/99

T800 Parts Module UP-23948

pe ompone a edule Hour Interval

b o Diagra a e
Hour
Section# | # Fittings | _Lubricant_| Interval
) ain Boom Cylinder Base End Pivot 52 2 Lubrpiste #176 [ Delty
2 tia poam phot 32 H Lubrpite o176 | Daily
3) Main Boom Cylin 52 i Lubrpiao #176 | Daity
) Stk Boam Syinder s End Pt &3 i Lubrpite #175 | Dally
9 Stk Boom Cinder oy End et 32 1 Lubrpite #175 [ Dally
s2 2 e tre | oaty
&3 H Dally
Capol (5o Manutacturers Manua) - , ,
9 \n.(mswm 52 z abrpiatovi7s | Daity
&2 i Lubrpite #175 | Daily
2 i Cubriiate#176 | Dally
52 2 Lubrpite #176 | Daily
&2 H Lubrpiata #176 | Daity
2 H Lubrpiote #175 | Dally
32 i Lubrpiste #175 | Daily
55 i Librgiata 4176
s 6 | bpmerize |
34 1 Ubpaesrs | 100
s4 2 |ubmaenrs | d0
20) Thonl Cabl & Linkae 25 E ool 250

Section # | # Fittings | _Lubricant

52 4 Lubripite #175
52 H Lutripiate #175
52 H Lubrpiae #1705
33 H Lubripite #178
im Bunk Bearing Race 52 i Luipiate 4175

Section #
53 |x
s Ix
o s Ix
o s |x
s |x
Tovae Winea g ot (60 1.5, (800 W) s |x
Torque Swing otr Mouning St (54005 720 ). 55 x
Tore sl Tkcliounhg sl e SoeSeton ) 53 X
Tordue Shing Bearing Mouning Bots (1000 e (13014 53 X
Toraue Frame. An\:ulllwn Searng mnmﬂnu Bots 600 tlps, @onm)| 55 X
s Axe Mouniing Bolts ) 85 X
Setring St sona loonos. 3o nmy | 53 X
i oot (13 s (130 Nm) 85 X
3 X
33 x
Change Bogie Drive Housing Oi s X
Change Bogie Panctary Off Ed X
hangs Hydrautc O 58 x
Ghck Cat Engine Va E x
8 x
a a a Hour Interval
Section #
ock fo Laose o Wissing Fastenars
Chock Hydraulie Hoses
Ciaan Flammabla Dabrs From Exteror Surfa
Cubricate Boom. Cylnder & Frame Arculation Piots (Lubripiate #176)
ipncteFame AiciaicnSeving (it 173
Libricate Swing Baring RingGear Lutripte 175
aicat Floing Bui ok or i Bunk Fots p——
hock Engin
o st et s X
£ Faco (Lubripat £175) 3 X
e o et S 100 10, (135 ) 3 X
o Covgtong: 3 x
Check Faar Cab Window Emergency Escape. 3 X
Chock Engn Fan & Bolls T X
Chock batry ‘ X
Cibrcato Divo ShltUnJoins & Carla Boarings (Lubripat #175) ‘ X
Libicate Ar Div Shall Yoko Boarngs (Lubpio #176) ‘ X
Libcat Ao Aricision Boangs (Lubrpit 5176) - X
s Exge OV e
Emnge FuslFirs
Thvate Urkage (Ligh Lubncaig O
0 il 720 hm)
G Hycrauic Tk Mouning Bals (Varis - Soe Section 5.5)
1000 1. (1330 )
ouing Scte 600  bs (300 )
00 e 150
118 (500 )
s 16 )
etk
Joan A Contionsr Condansor
Cioan Cal Engin
ook e Dilrontal O Lover ]
Chock Bogie D Housing O Lovel X
nock Bog Panctary Of Lovl X
ek Tanster Case o1 Leva! X
Greck Encing Caont Anireeze Concentation X
heck Rt st X
Grange A Closer s X
Grange Lyraic O Frs X
0
i Enine Coolng Systr X
Scan Hhksule Tank & Crange Hydrauic Of X
ok Enging Val Lash (Reference Enging Manual) X
ook Trivel Braka Do X
Changa e Diferenta O X
130 Bogio D Housng OF X
g Bocla Panetay O X
inge Tranier Case OF X

fff.?ﬁ:ﬂ?ﬂf?ii“w“.

HYDRAULIC OIL SELECTION
GUIDE

Ambient Temperature

Hydraulic Oil Viscosity

Tt sors 32
Brive Pumy
Snovn 2 Exampe

AFTER SERVICING THE HYDRAULIC SYSTEM
ON THIS MACHINE, BE SURE ALL HYDRAULIC
PUMP AND MOTOR CASES ARE FILLED TO
THE LEVEL OF THE HIGHEST CASE DRAIN
OR VENT PORT WITH THE SAME HYDRAULIC
OIL USED IN THE SYSTEM.

IF THERE HAS BEEN A CATASTROPHIC PUMP
OR MOTOR FAILURE, BE SURE ALL HOSES AND
TUBELINES HAVE BEEN FLUSHED TO

REMOVE DEBRIS.

FAILURE TO DO SO MAY RESULT IN SEVERE
DAMAGE TO THE PUMPS AND MOTORS ON

START-UP. -

ENGINE OIL
SELECTION GUIDE

15W-40

Operating Temperature
Range of Engine Ol

Engine Oil Viscosity

A CAUTION

SE OF LOW VISCOSITY OILS, SUCH AS 10W-30, WAY

ZE (5°0) HOWEVER, CONTINUOUS USE OF LOW VISCOSITY
LUBFIGATING OILS CAN DECREASE ENGINE LIFE DU

A CAUTION

SEVERE STRUCTURAL DAMAGE CAN OCCUR
IF TAPERED HUB ASSEMBLIES ARE NOT KEPT TIGHT

DO NOT
tighten 1° bolt

Torque Tapered
Hub Retaining Bolts
10100 ft.Ibs. (135 Nm)

THE FOLLOWING BREAK-IN
PROCEDURE MUST BE PERFORMED:

1. Torque tapered hub retaining bolts after the first 2 hours of
operation (5 pivots, 1 pivot if no cab level system).

2. Torque tapered hub retaining bolts each day of operation until
the tapered hub is seated (the tapered hub is seated when the
retaining bolts no longer loosen with operation).

‘Torque tapered hub retaining bolts after every 50 hours of
peration.

Visually inspect tapered hub pivots daly.

A CAUTION

AIR MUST BE BLED FROM
THE HIGH PRESSURE
TRACK DRIVE CIRUIT
AFTER REMOVING A
SWIVEL OR HOSE.

FAILURE TO DO SO MAY
CAUSE SEVERE DAMAGE
TO THE TRACK DRIVE
PUMPS.

SEE OPERATION &
MAINTENANCE MANUAL
FOR INSTRUCTIONS.

UP-6-3

Upper Turntable - Decals



Upper Turntable - Decals

DECALS
(Inside Pump Cover)

Last Updated - 09/01/2000

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 20947-UP 1 DECAL, preventive maintenance
2 | 18071-UP 1 DECAL, engine oil selection guide
3 | 18066-UP 1 DECAL, tapered hub torque
4 | 18069-UP 2 DECAL, hydrostatic bleed caution
5 | 18075-UP 1 DECAL, pump/motor case drain
6 | 17160-UP 1 DECAL, hydraulic oil selection guide

UP-6-4

T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Decals

AFTER A FIRE SUPPRESSION SYSTEW
DISCHARGE, ALL SYSTEM CoNP
HOSES AND FITTING HUST BE COMPLETELY
FLUSHED OF ANY REMAIING CHEMIGAL
RESDUE.
PLESH WTTH cOMPARIARD AR OB
oM Y. | 4\ CAUTION |
20 NOT ven WATER AR MUST BE BLED FROM
THE WG PRESSURE
CHEMIGAL RESIDUE REMAIING AFTER TRACK DRIVE GIRUT
DISCHARGE WAY HARDEN, BREAK FREE AND
PLUG DISTRIBUTION NOZZELS DURG A SWIVEL OR HOSE.
URE SYSTEM DISCHARGE om0 00 50 v
A 0 coupteTeL rLUs e e AN GUARD WUST o€ BoLTED
SUPPRESSION SYSTEN AFTER DISCHARGE TO THE TRACK DRVE N pLACE
AV RESULT IN REBUCED FUTURE -
PERFORMANCE OF THIS FIRE SUPPRESSION KEEP CLEAR OF ALL MOVING
see openaTIoN &
ssTEM MANTENANGE MANUAL PARTS, SERIOUS PERS!
FR INSTRUCTIONS INJURY COULD RESULT.
/e ®\ ROTATION
* . 0.
COLD
/o -

A DANGER
SorromT Wy e onauLo CRUSH ZONE

IF THE TANK SUPPORT MUST BE
SWUNG OUT OF THE WAY, BE

SURE THE MYORADLIC TAWK 1S KEEP CLEAR TO
SUPPORTED BY OTHER MEANS. AVOID PERSONAL
DAMAGE 70 THE EGUIPMENT INJURY OR DEATH.

COULD RESULT.

| &\ CAUTION | 5o nor rove v e

FAN GUARD MUST BE BOLTED %

IN PLACE BEFORE OPERATING
REMOVE RED POSITIVE BATTERY

THISUNT. e
CABLE BEFORE WELDING.

FAILURE TO DO SO MAY RESULT
IN DAMAGE TO ELECTRICAL
COMPONENTS.

A

THE HYDRAULIC TANK IS
UNDER PRESSURE.

THIS MACHINE
REQUIRES PUMPS
WITH CLOCKWISE
ROTATION.

VENT TANK BEFORE
REMOVING FILL CAP OR
SERIOUS PERSONAL
INJURY COULD RESULT

A WARNING /o ®\ s RN

P 1913

0\ COLD START
PUMP

DE-STROKE

P 19477

TF820-D
HYDRO-BUNCHER

Parts 01281 08/05/99
37.50

T800 Parts Module UP-23948 UP-6-5



Upper Turntable - Decals Last Updated - 09/01/2000

DECALS
(Exterior & Misc.)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 17575-UP 1 DECAL, fire suppression tank (On dry chemical tank)
(Optional)
2 | 16916-UP 1 DECAL, master disconnect (On battery box bracket)(Optional)
3 | 16415-UP 1 DECAL, hydraulic tank support (Located in boom tunnel)
4 | 22388-UP 2 DECAL, fan guard warning (Located in boom tunnel on radiator
& located in engine swing out door on radiator)
5 | 16607-UP 1 DECAL, pressurized hydraulic tank (On filter cover)
6 | 16064-UP 1 DECAL, Timbco logo - 4” x 15" (On ROPS panel over engine)
7 | 16059-UP 4 DECAL, keep clear (Main boom and rear hydraulic tank)
8 | 21960-UP 2 DECAL, door logo - TF820-D (Outside cab door & on swing
out pump)
9 | 18069-UP 2 DECAL, hydrostatic bleed caution (Inside pump swing out door
& inside track motor housing)
10 | 22387-UP 1 DECAL, engine fan rotation (Located in boom tunnel on radiator
& located in engine swing out door on radiator)
11 | 20840-UP 1 DECAL, cat intake pre-heat
12 | 19765-UP 1 DECAL, keep clear of moving parts (Located in boom tunnel
on radiator & located in engine swing out door on radiator)
13 | 16879-UP 1 DECAL, sight gauge (Next to hydraulic tank sight glass)
14 | 16060-UP 5 DECAL, crush zone (Frame sides near axles and left side
cab near swing motor)
15 | 19364-UP 1 DECAL, welding notice
16 | 19313-UP 1 DECAL, pump rotation
17 | 19477-UP 1 DECAL, cold start pump de-stroke

UP-6-6 T800 Parts Module UP-23948



Y(MBCBH

SeCtlon UP'7 (Hydraulics lnc.>

- /

Upper Turntable -
Optional Auxiliary Oil Cooler

T800 Parts Module UP-23948 Upper Turntable - Optional Auxiliary Oil Cooler



Upper Turntable - Optional Auxiliary Oil Cooler

Last Updated - 09/01/2000

oo ——

11

Parts 00576 06/05/98

18.75

UP-7-1

T800 Parts Module UP-23948



Upper Turntable - Optional Auxiliary Oil Cooler Last Updated - 09/01/2000

AUXILIARY OIL COOLER ASSEMBLY

REF | PART # QTY DESCRIPTION SEE PAGE
-- 19085-UP 1 O | AUXILIARY OIL COOLER
1 | 21524-UP 1 GUARD, fan
-- | 20621-UP 1 O MOTOR/FAN ASSEMBLY(12V)
-- | 23293-UP 1 O MOTOR/FAN ASSEMBLY (24V)
2 | NSS 1 MOTOR
3 | NSS 1 SHROUD, fan
4 | NSS 1 FAN
5 | NSS 1 E-CLIP
6 | 21525-UP 1 SHROUD, oil cooler
7 | 21526-UP 1 COOLER, oil
8 | NSS 4 BOLT - 8mm
9 | NSS 4 WASHER, flat - 8mm
10 | NSS 4 BOLT - 6mm
11 | NSS 2 SCREW, machine

O Kit or Assembly - includes all items indented underneath.

UP-7-2 T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Optional Auxiliary Oil Cooler

916

o
[ele]

0000
OO0000

QO000000
OO00000000

L4 000000000000 S

0000000

e OO00000C0000000
000000000

QOO000000000000
QO00000000000

OO000000000000

Parts 00577 06/08/98
12.50

T800 Parts Module UP-23948 UP-7-3



Upper Turntable - Optional Auxiliary Oil Cooler

AUXILIARY OIL COOLER INSTALLATION

Last Updated - 09/01/2000

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 18775-UP 1 GUARD, auxiliary oil cooler
2 | REF 1 AUXILIARY OIL COOLER ASSEMBLY ................... UP-7-2
3 | 18774-UP 1 GUARD, swing-out valve
4 | 15507-UP 4 NUT, nylock - 3/8”
5 | 15528-UP 12 WASHER, SAE flat - 3/8”
6 | 11707-UP 8 BOLT - 3/8" x 1”

O See referenced page for component or assembly breakdown.

UP-7-4

T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Optional Auxiliary Oil Cooler

- X Valve guard
Radiator/oil cooler located behind

assembly located in the cab.
engine compartment.

%
ol

Parts 00832 11/06/98
18.75

T800 Parts Module UP-23948 UP-7-5



Upper Turntable - Optional Auxiliary Oil Cooler Last Updated - 03/01/2000

AUXILIARY OIL COOLER LINES
(Intake Oil Flow To Bulkhead - Without Disc Saw Attachment)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | REFR 1 O | RADIATOR/OIL COOLER ASSEMBLY .. .. ...t UP-3-2
2 | 18782-UP 1 SWIVEL, inline straight LS2406-1212
3 | 22898-UP 1 HOSE ASSEMBLY - 2162-12-12JS-1209-W (Oil cooler bottom
port to swing-out valve guard bulkhead)
4 | 17063-UP 1 CONNECTOR, straight - FF1852T-2016S

O See referenced page for component or assembly breakdown.

UP-7-6 T800 Parts Module UP-23948



Last Updated - 09/01/2000

Parts 00834 11/09/98
18.75

T800 Parts Module UP-23948

Saw stop valve
located on right
side of engine.

UP-7-7

Upper Turntable - Optional Auxiliary Oil Cooler

Valve guard
located behind
the cab.




Upper Turntable - Optional Auxiliary Oil Cooler Last Updated - 09/01/2000

AUXILIARY OIL COOLER LINES
(Intake Oil Flow To Bulkhead - With Disc Saw Attachment)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 18782-UP 1 SWIVEL, inline straight LS2406-1212
2 | 21104-UP 1 HOSE ASSEMBLY - 2052-12-120S-12JS-W (Saw stop valve
return line reducer connector to swing-out valve guard
bulkhead)
3 | 19875-UP 1 CONNECTOR, straight - 16-12 HLO-S
4 | 15234-UP 1 HOSE ASSEMBLY - 4076-16-160S-160S-W (Saw stop valve
to saw stop valve return line reducer connector)
5 | 15228-UP 1 ELBOW, 90° - FF1868T-1616S
6 | REF. 1 O | SAW STOP VALVE

O See referenced page for component or assembly breakdown.

UP-7-8 T800 Parts Module UP-23948



Last Updated - 06/13/2000 Upper Turntable - Optional Auxiliary Oil Cooler

Valve guard

|
! located behind
| the cab.
Auxiliary oil
cooler located
on valve cover.

Parts 00831 06/13/2000
18.75

T800 Parts Module UP-23948 UP-7-9



Upper Turntable - Optional Auxiliary Oil Cooler Last Updated - 06/13/2000

AUXILIARY OIL COOLER LINES
(Auxiliary Oil Cooler To Bulkhead)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 20279-UP 1 HOSE ASSEMBLY - 2033-12-12JS-12J9 (Auxiliary oil cooler
outlet port to swing-out valve guard bulkhead)
2 | 15477-UP 3 ELBOW, 90° swivel - 6500-12
3 | 18781-UP 1 CONNECTOR, straight bulkhead - 2705-1212
4 | 17009-UP 1 CONNECTOR, straight bulkhead - 2700-12
5 | 20278-UP 1 HOSE ASSEMBLY - 2014-12-12JS-12J4 (Swing-out valve
guard bulkhead to auxiliary oil cooler inlet port)
6 | 18780-UP 1 CONNECTOR, straight - 3800-12-16 (Used on machines
PDN# 1784 and below)
15495-UP 1 CONNECTOR, straight - 6400-12-16 (Used on machines
PDN# 1785 and above)
7 | REF. 1 AUXILIARY OILCOOLER . ... ... i UP-7-2
O See referenced page for component or assembly breakdown.

UP-7-10 T800 Parts Module UP-23948



Last Updated - 09/01/2000 Upper Turntable - Optional Auxiliary Oil Cooler

Hydraulic tank locat-
ed directly above the
pump compartment.

Valve guard

located behind
the cab.

Parts 01846 09/25/2000
18.75

T800 Parts Module UP-23948 UP-7-11



Upper Turntable - Optional Auxiliary Oil Cooler Last Updated - 09/01/2000

OPTIONAL AUXILIARY OIL COOLER LINES
(Exhaust Oil Flow To Hydraulic Tank)

REF | PART # QTY DESCRIPTION SEE PAGE
1 | 17688-UP 1 ELBOW, 90° - FF1868T-1212S
2 | 20376-UP 1 HOSE ASSEMBLY - 2139-12-120S-12J4-W (Swing-out valve
guard bulkhead to hydraulic tank)
3 | REF 1 O |HYDRAULIC OILTANK . .. UP-7-2
4 | 18783-UP 1 SWIVEL, inline 90° - LS2501-1212

O See referenced page for component or assembly breakdown.

UP-7-12 T800 Parts Module UP-23948



	UP1
	MAIN MENU
	INDEX
	SECTION UP-1:  STRUCTURAL
	Upper Turntable Installation
	UP-1-1 - Non-Leveling Machines
	UP-1-3 - LEVELING MACHINES

	Rotary Manifold
	UP-1-5 - PDN# 134FWD and below
	UP-1-5A - PDN# 135FWD and above

	UP-1-7 - Swing Bearing Grease Lines
	Swing Motor Installation
	UP-1-9 - Poclain
	UP-1-11 - Lohmann / Rexroth

	Upper Turntable Guards, Panels & Covers Installation
	UP-1-13 - Boom Mounting Area Access Covers
	UP-1-15 - Cab-Side Engine & Pump Compartment Guards
	UP-1-17 - Swing-Out Radiator Guard
	UP-1-19 - Swing-Out Engine & Pump Compartment Guards
	UP-1-21 - Swing-Out Engine Guard with Toggle Latch
	UP-1-23 - Air Cleaner & Muffler Panels
	UP-1-25 - Engine ROPS / FOPS Panel
	UP1-1-27 - Swing-Out Valve Guard
	UP-1-29 - Access Covers on Underside of Upper Turntable  Plate


	SECTION UP-2:  SWING MOTORS
	SECTION UP-3:  RADIATOR / OIL COOLER
	SECTION UP-4:  HYDRAULIC TANK
	SECTION UP-5:  AUXILIARY HYDRAULIC SYSTEMS
	SECTION UP-6:  DECALS
	SECTION UP-7:  OPTIONAL AUXILIARY OIL COOLER

	UP2
	MAIN MENU
	INDEX
	SECTION UP-1:  STRUCTURAL
	SECTION UP-2:  SWING MOTORS
	UP-2-1 - Poclain Swing Motor w/Brake
	UP-2-3 - Poclain Swing Motor Pinion Installation
	UP-2-5 - Poclain Swing Motor Anti-Cavitation Valve
	UP-2-7 - Lohmann Swing Motor / Gearbox w/Brake
	UP-2-9 -Lohmann Swing Motor Brake Components
	UP-2-11 - Lohmann Swing Motor Anti-Cavitation Valve

	SECTION UP-3:  RADIATOR / OIL COOLER
	SECTION UP-4:  HYDRAULIC TANK
	SECTION UP-5:  AUXILIARY HYDRAULIC SYSTEMS
	SECTION UP-6:  DECALS
	SECTION UP-7:  OPTIONAL AUXILIARY OIL COOLER

	UP3
	MAIN MENU
	INDEX
	SECTION UP-1:  STRUCTURAL
	SECTION UP-2:  SWING MOTORS
	SECTION UP-3:  RADIATOR / OIL COOLER
	UP-3-1 - Radiator / Oil Cooler Assembly
	Fan Shrouds
	UP-3-3 - Cummins C8.3-C Engines
	UP-3-5 - John Deere T6268TF Engines

	UP-3-7 - Radiator / Oil Cooler Installation
	UP-3-9 - Radiator Overflow Line

	SECTION UP-4:  HYDRAULIC TANK
	SECTION UP-5:  AUXILIARY HYDRAULIC SYSTEMS
	SECTION UP-6:  DECALS
	SECTION UP-7:  OPTIONAL AUXILIARY OIL COOLER

	UP4
	MAIN MENU
	INDEX
	SECTIION UP-1:  STRUCTURAL
	SECTION UP-2:  SWING MOTORS
	SECTION UP-3:  RADIATOR / OIL COOLER
	SECTION UP-4:  HYDRAULIC TANK
	Hydraulic Tank Assembly
	UP-4-1 - PDN#118FWD and below
	UP-4-1A - PDN# 119FWD and above

	Return Filter Assemblies
	UP-4-3 - PDN# 118FWD and below
	UP-4-3A - PDN# 119FWD and above

	UP-4-5 - Hydraulic Tank Installation
	Return Lines - Oil Cooler & Manifold to Tank
	UP-4-7 - PDN# 118FWD and below
	UP-4-7A  - PDN# 119FWD and above

	UP-4-9 - Return Filter Back Pressure Sense Line
	Turbo Boost Tank Pressure Line
	Cummins C8.3-C Engines
	UP- 4-11 - PDN# 134FWD and below
	UP- 4-11A - PDN# 135 and above

	John Deere T6068TF Engines
	UP-4-13 - PDN# 134FWD and below
	UP-4-13A - PDN# 135FWD and above


	UP-4-15 - Hydraulic Tank Vent Line & Sight Gauge
	UP-4-17 - Optional Hydraulic Tank Vent Line Recovery Bottle
	UP-4-19 - Electronic Hydraulic Oil Fill Pump Assembly
	UP-4-21 - Electric Hydraulic Oil Fill Pump Installation
	UP-4-23 - Optional In-Tank Hydraulic Oil Heater Installation
	UP-4-25 - Optional In-Tank Hydraulic Oil Heaters

	SECTION UP-5:  AUXILIARY HYDRAULIC SYSTEMS
	SECTION UP-6:  DECALS
	SECTION UP-7:  OPTIONAL AUXILIARY OIL COOLER

	UP5
	MAIN MENU
	INDEX
	SECTION UP-1: STRUCTURAL
	SECTION UP-2:  SWING MOTORS
	SECTION UP-3:  RADIATOR / OIL COOLER
	SECTION UP-4:  HYDRAULIC TANK
	SECTION UP-5:  AUXILIARY HYDRAULIC SYSTEMS
	UP-5-1 - Pilot Pressure Manifold
	 Mono-Block Valve
	UP-5-3 - PDN# 134FWD and below
	UP-5-3A - PDN# 135FWD and above

	UP-5-5 - Pilot Pressure Manifold Pressure Line
	UP-5-7 - Pilot Pressure Test Gauge Lines
	Mono-Block Valve Pressure Line
	UP-5-9 - PDN# 134FWD and below
	UP-5-9A - PDN# 135FWD and above

	Mono-Block Valve Pressure Test Gauge Line
	UP-5-11 - PDN# 134FWD and below
	UP-5-11A - PDN# 135FWD and above

	Accumulator Charging Line
	UP-5-13 - PDN# 121FWD and below
	UP-5-13A - PDN# 122FWD thru PDN# 134FWD
	UP-513B - PDN# 135FWD and above

	Mono-Block Valve & Pilot Pressure Manifold Return Lines
	UP-5-15 - PDN# 134FWD and below
	UP-5-15A - PDN# 135FWD and above

	UP-5-17 - Lower Solenoid Manifold Pressure & Return Line

	SECTION UP-6:  DECALS
	SECTION UP 7:  OPTIONAL AUXILIARY OIL COOLER

	UP6
	MAIN MENU
	INDEX
	SECTION UP-1:  STRUCTURAL
	SECTION UP-2:  SWING MOTORS
	SECTION UP-3:  RADIATOR / OIL COOLER
	SECTION UP-4:  HYDRAULIC TANK
	SECTION UP-5:  AUXILIARY HYDRAULIC SYSTEMS
	SECTION UP-6:  DECALS
	Decals
	UP-6-1 - Inside Cab
	UP-6-3 - Inside Pump Cover
	UP-6-5 - Exterior & MIsc.


	SECTION 7:  OPTIONAL AUXILIARY OIL COOLER

	UP7
	MAIN MENU
	INDEX
	SECTION UP-1:  STRUCTURAL
	SECTION UP-2:  SWING MOTORS
	SECTION UP-3:  RADIATOR / OIL COOLER
	SECTION UP-4:  HYDRAULIC TANK
	SECTION UP-5:  AUXILIARY HYDRAULIC SYSTEMS
	SECTION UP-6:  DECALS
	SECTION UP-7:  OPTIONAL AUXILARY OIL COOLER
	UP-7-1 - Auxiliary Oil Cooler Assembly
	UP-7-3 - Auxiliary Oil Cooler Installation
	Auxiliary Oil Cooler Lines
	UP-7-5 - Intake Oil Flow to Bulkhead - Without Disc Saw Attachment
	UP-7-7 - Intake Oil Flow to Bulkhead - With Disc Saw Attachment
	UP-7-9 - Auxiliary Oil Cooler to Bulkhead
	UP-7-11 - Exhaust Oil Flow to Hydraulic Tank




